w P Your complimentary

— use period has ended.
. 3 CO m p | ete Thank you for using

e PDF Complete.

Click Here to

Unlimited Pages a

MASTER PARTS MANUAL

ROTARY MOWERS
RIDING ROTARIES
RALLY LAWN TRACTORS

. MODELS:
PUSH MOWERS SELF PROPELLED MOWERS

M6187AR
M1117AR M6187BR
M1117BR M6537AR
M4117AR M6537BR
M4167AR M6577AR

M6517AR M6577BR
M6517BR MAOQ97AR

M6597BR
RALLY LAWN TRACTORS

REAR ENGINE RIDER L86156R1

K8327AR o

LO6356R 1

LAWN AND GARDEN
POWER EQUIPMENT

SALES

1905 WEST COURT STREET

KANKAKEE, ILLINOIS 60801 6194

6.1.77
PRICE $2.00




Your complimentary
use period has ended.
Thank you for using
PDF Complete.

PO

_E_Complete

Click Here to upgrad
Unlimited Pages and

ROPER 20" 127 CC 3.0 H.P.ROTARY LAWN MOWER MODEL NUMBER MINZAR

REPAIR PARTS

ROPER 20" 127 CC 3.0 H.P. ROTARY LAWN MOWER MODEL NUMBER MINIZAR

Rel.} Port Ref. | Part
No.} MNo. | Part Name No. | No. |Pari Name
1 &2 | Handle - Upper 18 | 70080 | Washer, Flar Steel .405-.860 X
2 [ 62362 | Hondle - Lower 2250 (R.F\—L.F.—R.R.—L.R.
3 | 67504 | Wing Not5/16-18 19 | 54005 | Washer, Flat Steel .405-.860 X
4 |sa714 | Bolr, Handle 5/16-18 X 1 3/4 095 (R.F.—LF.—R.R..
5 151793 | Hoirpin Cotter - 3/4 20 | 7400 | Not, Lock 3/8-16 (R.F.—L.F.~
6 | 72502 | ReorSiin R.R.-L.R)
7 | 72503 | Skirt Keoper 21 | 6731 | Dischorge Guard
8 | &840 Pin - 2 | e9179 craw, Machine $10-24 X 1.2
9 |29262 | Housing W/Silk Screening 23 | é9n Not, Lock +10-24
10 [ 62886 | Handle Bracket Assembly-Right | 24 | 73221 | Decol - Housing
11 62887 | Handle Brocket Assembly-Left 25 | 74629 | Decol ~ Fuel Tank
12 {55187 | Screw, Seli-Topping 5/16-18 26 | 69226 | Blode Flange Assembly
X3/4 27 | 69229 | Blode
13 | 74627 | Nomber Plate 28 | 69385 | Washer, Blade
14 154582 | Screw, Self-Topping £10-24 29 | 54867 | Washer, Spring (Belleville Type)
30 | 51433 | Ny, Nylok 5/8-18
15 160838 | Axle Bolt 3/8-16 (R.F.-L.F. 31 | 68205 | Screw, Machine Hex Heod W/Lock
RR.-LR} Washer 5/16-18 X 7/8
16 175071 | Wheal and Tire Assembly-T" 2 ngine-Model (LAV 35-40945L)
RR.-L.R. (3.0 H.P.) (Tecumseh Products
17 e F.oR.R.-LR) ompany
74631 | Ports List~Owner's Manual

ROPER 20" 85CC 3.0 H.P. ROTARY LAWN MOWER MODEL NUMBER MINI7BR

REPAIR PARTS

ROPER 20" 85CC 3.0 H.P. ROTARY LAWN MOWER MODEL NUMBER MITIZBR

REPAIR PARTS

Ref.| Port Ret! Port
No.| No. | Port Nome No| No. | Port Name
1| 64932 |  Handle — Uppee 20| 54005  Wesher, Flat Ste.
2| &n62 Handle - Lowse 095 (R.R.-L.
3| 67504 |  Wing Nut 516-18 21| 74400(  MNut, Lock 3/8-15 (R.
4| 8714 ] Bols, Handle 5 16-18.X 13/4 RF.-LF)
5| 51793 | Hairpin Corer 22| 67731|  Discharge Guard
6| 72502 | RearSkin Bl 69179|  Screw, Machine #10-24 X 172
7| 7250 | Skirt Keeper 24| 9180(  Nus, Lock 110-24
8| 63640 | ComerPin-34 25 Decal~Fual Mixture (Furnished
9| 79262 | Housing ¥.Silk Screenis With Engine)
¥/Dacal (Incl. Ref, #10) 2 Decal~Throttle (Tecumseh
10 | 73221 | Docol - Housing Products Co.)
11 | 62885 | Handle Bracker Assembly—Right | 27 Decal~Instruction (Tecumseh
12 | 62887 | Handle Brocker Assembly-Left Prodycts Co.)
13 | 55187 | Screw, Seli-Topping S/16-18 X | 28| 69226 |  Biode Flangs Assambly
3/4 3| sz Bee T
14| 75222 | Nomber Plare 69385 osher, Blode
15 | 54562 | Scrww, Seli-Teoping $10-24 X 1/2[ 311 54867 | Washer, Spring (Belleville Type)
16 | 4838 | Axle Bolt 3/8-16 (R.R.—L.R.— 32| 5143 | N, Rylok 5/8-18
RF.-LF) 3| ea205 rew, Machine Hex Hood W/Lock
17 | 75071 | Wheel ond Tire Assembly-7"* 5/16-18 X 7/8
(RR.-LR-RF. ) 13; 7099 tslm. Lock 5/16-18
18 | 67360 | Hub Cop (RR-L.R—R.F.—L.F. ngine—Hodel (AV 5.2 T,
19 | 70080 | Wosher, Flot Sreel 405860 X 670-83A) (3.0 H.P.) (Tecomseh
250 (R.R.-LR.~RF.-L.F.) Products Compony )
75186 | Parts List ~ Owner's Manual




Your complimentary
use period has ended.
Thank you for using
PDF Complete.

PO

= Complete

Click Here to upgrade

: R 20" 3.5HP. 148CC ROTARY LAWN MOWER MODEL NUMBER MANZAR

ROPER 20" 3.5HP. 148CC ROTARY LAWN MOWER MODEL NUMBER M4l7AR

Ref. | Port Ref.| Pont
No. | No. | Port Nome Nao. | No. Part Nome
1 {7918 | Handle - Upper 25 ] 62333 | Washer, Flar S
2 {43 Handle - Lower X 074 (R.F.-L,
3 {5074 l»:y nmn- sns.u X134 26 | 74400 [ Nut, Lock 3/8-16
1 |sens o | s RR.-LR)
5 {sun Cone— L 27 | 767
6 Remte Conrrl At 28 | 54562
b
z 22{{3 29 | 62826 | Handle Brocket Asss
9 |sean 30 | 62887 | Hondle Bracket A: y
10 {7263 inqulc Shwoud P 31 | 55187 | Serew, Self-Topping 5/16-18
{Inal. nd m Iz |3) X 3/4
1 |0 32 | 79262 | Housing W/Sitk Screening
12 | usa 33 | 73221 | Decol ~ Housing
1B | 3¢ | 67731 | Discharge Guord
B T | St S Topings8 X 3/6 | 35 | 69179 | Sciow, machine £10-24 X 1/2
15 3(.‘/., Sel_Tapping 1/4-20 36 1 75072 | Wheot ond Tie Assonbly-7 12"
3/4 . F.-|
16 (73377 | Reor Skin 37 | 52160 [ Washer, Flor Sieel 815-1X
17 | 72503 | Skin Keeper 031 (R R
18 18 Cottr Pin - 5/64 38 | 55015 ke cx., (R.F.-L.F.-R.R.~
19 | 69474 | Axle Am Ass L.R)
iy R 39 | 67360 | Hub Cop (R.F.-L.F.-R.R.-L.R.)
20 | 70688 | Seiector Spring (R.F.—L.F.m 40 | 69226 | Blode Flange Assembly
RR.-L.R) 41169229 | Blade
21 | 70685 | Selector Knob {R.F.nl.Foc 42 | 69385 | Washer, Blode (Spec:
RE-LR) 43 | 54867 | Wosher, Spring (Belleville Type)
2 {65478 | Wheol Adiyating Breckes 4 | 5133 /8-1
(R.F.- LR, 45 | 68205
23 {62335 | Washer, Eettile (. 1-L.F. ~18 X 7/8
3 odel (LAY 35-40946L)
20 Jea7ss | Shoulder Solt (Speciol) z/:-u ) (Tecumsoh Products
(RF.L.FRR.- pony)
74644 | Ponts List-Owner's Manual
L4

ROPER 20" WHIP STIKTM 3.5 H.P. LAWN MOWER MODEL NUM‘BER M4167 AR

TS REPAIR PARTS

RCPER 20" WHIP STIKTS 3.5 H.P. LAWN MOWER MODEL NUMBER M4167AR

Fat] Pon Ref.| Pent
No.] WNo. | PortNome No. | Port Nome
1 1 79118 ] Handle - Upper 23 | ss015
2 | ema
3] seru 24 | 67360 -L.R)
4§ wns 25 | 792a2
5 | 51793 ] Hairpin Conter 26 | 62886 1t Axse ml:ly Right
& | 78 | Remnie St Asembly 27 | G287 | Hondie Bracker Ausembly = Loh
7 1 69411 § Screw, Machine :10-24 X 1 3/4 28 | 55187 | Screw, Seli-Topping 5/16-18 X 3/4
1] 65°59 § Nut, Lock 210-24 29 | 74778 Number Plate
s | sesn e Clip 30 | 54562 | Screw, Seli-Topping £10-24 X 3/8
10 § 73322 | Screw, Seli~Tappi 3 | 67731 Discharge Guol
1} 68346 | Screw, Seli-T. 2 | gy | Screw, Machine =|o.z¢ X172
VA-T0X 34 33 | 74781 | Decal - Ho
12 | 68205 § Screw, Mochine Hex Head W/Wosher 34 Flange Am...u,
5/16-18X7/8 35 | 74199 | Pin Holder
13 | 69474 | Axte Amm Assenh 36 | 74334 | Pin (three required)
(RF.-LF.-RR. ey 37 | 769 | Spacer
u | 706 38 | 74456 | Wosher, Belletle
39 | 51433 | Not, Nylok 5/8_
15 | 70885 @ Engine 53».).«..4 Pack (ncl, Ref,
16 | 6918 4 | 7amr9 col = Center
2 769 | Beccl
w | ez 7 ecel = Enine liatisetion
u E..,..,._M.J.l (LAV 35-40947L)
1 | ess AEILE s CC)
e i Company)
19 | 23 74783 | Parts List = Owner's Monual
2 | 700
n | msom e
2 | e n Steel 5151 X 031
ok ikl 1




Your complimentary
use period has ended.
Thank you for using
PDF Complete.

-@PIIF

_Comp ete

Click Here to upgi
Unlimited Pages a

ROPER 20" HIGH WHEEL REAR BAGGER 4.0 HP. ROTARY LAWN MOWER MODEL NUMBER L

6517 AR

Ret.| Part Rel. | Port
No. | No. ‘| Port Nome No. | No. Part Name
1 | 74678 | Handie - Upper 37| 70683 | Selecter Spring (RF.-LF.-RR
2 | 62362 | Mondle — Lower LR
3 Remote Control 38| 69478 | Whesl Adjusting Bracket
4 | E411 | Screw, Machine Phillips R.F.LF.oRR.-L.R ) e
#10-24 X 13/4 39 | B2 racket Support
5 [69180 | Nut, Lock si0-24 | 70 ofr, Hox Head 3/6-16 X 7
& | samis K v Uarts .R.-L.|
7 | 58891 Clip 41 | 74400 m, Lock :/546 (l R.-L.R.)
8 | 57U sah, ‘Honfle §/16-18 X 13/4 o | nm or (R.R.~!
9 | 51793 H.upm o 3| e fondle g L.Il.
10 | 759261 4 | 791 andle Brocket —
&5 | nor alt, Carisge s/u-u X1/2
n |7 L.R.)
12 |7 Deeet Engine lastruction 45 | s | Moy, Lock 516X 18
13 {7490 | Decal = Shrou 47 | 6478 | Nut, Lock 516X 18
“ Screw, Self-Tapping R.R.-L.R.)
X 48 | 508 ner Ciip (R.R.—L.R.-R.F.
15 168346 | Screw, Self-Topping - L.
1/4-20X 3/4 o | 2160 | Wosher, Flay Speel 31547 X
16 | 74677 | Cotcher Bag o1 Rk L £
17 {72870 | Catcher Frome 50 | e d Tire
18 4 Rear u.aa X175 (R.R.-L.R.)
19 |73176 | Cotcher Support 51 | éne0 vb Cap
7061 | Backing Srip £ | 75073 | Wheel and Tire Assembly
21 | 72869 ear 8.00 X 1.75 (R.F.—L.
2 |75 m...- Brecket 5 | sa7s3 | Bolt, Shoul
2 |733 | Hin (R.F.-L.F.)
2 |79 | Sprin st | esuna m Assembly (R.F.-L. r )
25 63640 | CoterPin— 55 | enm v, Flat Steel 3901
2% | | Bl C c-m..- V2o x5 X0
27 {63601 | Mut, Lock V/4; 56 | 65543 | Wut, Locl u g-!s (u.F.-L F)
28 72881 | Cotcher e Unet, R 129) 5 | nat Dc(-l - "
29 |eas18 | Knob 8 | sms | Blede ,. Assembly
30 |74218 Nut, Lock 174-20 59 | 629
31 |74791 | Nomber Piate @ | &8s Verber, B
B |sise2 | Scoew, Self-Tepping 81 | 54867 | Washer, s...... (Belleville Type)
#10-24 2 |51 | No Nylok s/
33 |74 | Boh, ss..la.,sns.u 6 | es20s xHeod W/Lock
(Special) (R.R.—L.R.} Washer S/IG—II
u |ems 54 | 79258 | Housing W/Silk o Becel)
(inel. Ref, 570
35 | 73420 [ Engine-Model (LAY w.sc:mn)
3% (Tocumseh Products Ca.) 4.0 H.
24701 | Parts List-Owner's Manval

ROPER 20" HIGH WHEE‘L REAR BAGGER 4.0 HP. ROTARY LAWN MOWER MODEL NUMBER M6517BR

ROPER 20" HIGH WHEEL REAR BAGGER 4.0 HP. ROTARY LAWN MOWER MODEL NUMBER M6517BR

Ref.| Port Rel. | Port
No.| MNo. | PortNome No.| No. |PartNome
1 | 74678 | Hondie — Upper 37| 70683 | selecte Spring (RF.-L.F-RR..
2 | 6262 | Hondle - Lower
3 {7345 | Remote Contro 38| 698 n..n n........, Bracket
4 | eoan | Screw, i Phillips (R R-R.-L.R.
1024 X 13/4 39 | B2
5 | 69180 | Ny, Lock <10-24 ©
6 | sans | Knobo dle
7 {58891 a | sy Lm 3 Big R,
8 | se714 ey N Horkie 5/16-18 X134 2 | nm ety
9 | 51793 aicpin Corier = 3/4 a e Bt S L
10 | 79261 | Engine Shrovd Pack “ Mandle Bracket - R
(Inci. Ref. :n \z,u) 45 | 75156 l“- c-m.v.s 16212 X 1.2
11368 ] Ducel CEna s | 709 fn e s WK
ngiae Instruction o, Loc
4 58 Becai “ et a 75 | Mo Loch 5 16X 18
e i jny
1 e ;('i/s.‘ Qaretse 48 | 55015 i (RR.~LR.<R.F.
rew, - Tappir .
o ?Z-z‘os;(ls, prisr o | 2160 oobes Fler Stel 51501 X
16 | 75363 | Corcher Bag " UERCL RENE L
17 {72870 | Catcher Frome 50 422 Ture Assembly
18 |73674 | ReorSkit - »‘(‘f‘i‘ 135 (R RALR)
19 | 73176 | Cotcher Suppost st | 6 b Col
20 | 7308) an(lisg Sarip 52 | 75073 i ”!2: FAu ;u,
2 ear Door X i 5
22 |73215 | Hinge Bracket 0 | 6263 | ol Sheutder 18- Spacio)
R "'?5.',*“ 5o | 6970 | Avte Avm Avsembly (RE.CLF)
25 | 63640 c-n.r Pin — s,u‘“ . 55 | 633 ;"\;7‘4"( ey el ),m a7
3 1, Carriage 174 / 074 (R.F.-L.F.
% s ﬁ Hul 'Lock 1/4-20 % o :-:( IL“:;E."“ (R.F.-L.F)
28 | 72881 c. Lotch (incl. Ref. 529 g gy !h:' eusing
29 |6618 | Kno e aage Assembly’
30 |74218 | N, Lok 1/4-20 < R ol
31 75614 | Number Plove & | seer retbeod) (Bt
2 2 | Scoem S Self-Tapping a ag; Y. Moled $ 8- vee)
8 S Machine u 2 e,
1B |74 ps Worher § Yeis {1" s Nacy
o " 14 (With Decal
u |63 (ncl. Ref. Dssal)
6 Engime—Model (LAY 40
35 | 73420 (Tecvmseh Preducts 2 )S‘Angﬂs
3 75616 | Perts Luat-Oumer's Mo,




Your complimentary
use period has ended.
Thank you for using
PDF Complete.

<=PDF

.complete

Click Here to upgrade
Unlimited Pages a

t ROPER 20" WHIP STIKTM. REAR BAGGER 4.0 HP. ROTARY LAWN MOWER MODEL NUMBER M6597BR

REPAIR PARTS

Pant Ref.| Part
Mo.) No. | Part Nome No.| No. | Part Nome
3] 74699 | Hondle - Upper 35 | 160
2 [ 62362 | Handle - Lower
= 3 [ U5 | Remote Control 36 | 75073
4] 69411 | Screw, Machine Phillips
$10-24 X 13/4 37 | 7
5§ 69180 | Nut, Lock £10-24 38 | 78991
6 {58715 [  Knob ~ Handie 39 | 75156
7158891 | CobleClip 74399
3 | sena Handle 51618 X 13/4 |41 | &a73
9 | 51793 in Cotter — 3/4
10 | 79295 |  Engino Shroud Pack (incl. Ref. |42 | 42335
11,1213 082 (R.R.-L.R.-R.F
N 779 | Decal per 43 | 69474 | Axle Atm Assembly (I
12 | 74856 R.F.-L.F.
B | 2 44 | 70683 | Selector Spring (R.R..
u | mn #~Topping 48 X 3/4 L.F.
B | ss36 #-Topping 1/4-20X |45 | 70685 | Selector Knob (R.R.~I
L.F.
16 | 767 4 [ 69478 | Wheel Adjusting Bract
17 | 72870 | Catcher Frame L.R.-R.F.
8 | 72883 47 | 2333
W 7Bsl Ca "
20 | 73061 48 | 74400
2
22 { 73215 | Hinge Brocker 4 | 79287
2 | Bus i
2 | 72962 i 50 | 74454 | Flange Assembly
5 | a0 Pin — 5/64 S1 (74199 | Pin Holder
2| 763 | Boly Caniage VA-0X5/8 (52 [ 74334 | Pin (Thies required)
27§ 74218 | Nut, Lock 1/4-20 53 | 74393 pacer
3 | 72881 | Cotcher Latch (lncl. Ref. 129) |54 | 74456 | Washer, Bellevilie 630
29 1 68618 | Knob 129
30 { 75376 | Number Plato 55 | 51433 | Moy, Nylok 5/8-18
31 [ 54562 |  Serew, Sl 79 910-24 |56 | 75325 | Decal ~ Housing
57 | 68208 | Screw, Machine Hex He
32 1 73845 | Screw, Seli-Topping 1/4-20 W/Lock Washer 5/16~1
x 58 [ 70080 | Washer, Flot Steel .405
3| 0360 | HobCop RR-LR-RF- | 14
LF) -Is9 Engine — Mode! (LAY 4'
3¢ { 55015 |  Retoiner Clip (RR.~L.R.— ecumsch Products Co
R.F.-L.F) (4.0 H.
75378 | Ports List - Owner's #

ROPER 207 WHIP STIKTM. 164CC 4.0 HP. POWER PROPELLED LAWN MOWER MODEL NUMBER M&187AR

REPAIR PARTS

ROPER 20" WHIP STIK™M 164CC 4.0 HP. POWER PROPELLED LAWN MOWER MODEL Nui

Ref] Part Ref.[ Part
Nel Wo | Part Name No.l No. | Port Nome
1] 75193 | Hondle - Upper 28| 62885 | Handle Brocket Assembly~R
2 734451 Remote Control 29| 62887  Handle Bracket Assembly—L
3] s 30| ssig7 s;-w, Sel{-Tapping 5/16-1
3/4
4 es80 31| 72425 Wheel and Tire Assembly-8'
5| ans (R-R.—L.R.—R. 4
£ 391 2 (Special) 3/8.
71 e F.)
8 { sari4 k4] .505-1.10
91 51793 | Hairpin Cotter - 2082 ( -R. —L.F..
101 79295} Engine Shroud Pack (Incl. 341 62333 | Washer, Flat Steel .390~1.43
Ref. 111,12,13) 074
11| 7479 | Decal - Center 35
12| 75216 | Decal ~ Shroud 3%
13| 74656 | Decal — Engine Instruction
W} 73322 | Scrow, Selé-Tapping #8 X 3/4 £
151 68346 { Screw, Self-Topping 1/4-20 X 3/4 | 38
16 | 75215 | Number Plote 39 3
17 | 58562 | Screw, Self=Topping £10-24 X 40| 74334 Pin (Three required)
3/8 41| 74393 | Spacer
18 | 7731 | Discharge Guard 421 74456 | Washer, Belloville ,630~1,87¢
191 69379 | Screw, Machine 110-24 X 1/2 X.129
20 | 67380 | Hub Cap (R.R.—L.R.—R.F.—L.| 43| 51433 Nut, Nylok 5/8-18
21| 5015 | Retainer Clip (RR-LR-RE.Z | 4] 71851 Sprackord Tooh w/2 Set Scre
LF) (Incl. Ref. 145)
2} sneo , Flat Steel L5151 X .031 45 Set Screw 1/4-28 X 3/16
(R.R.L.R.—R.F.-L.F.) 46| s2978 y, Woodruff
23| 69474 | Axle Arm Assembly (R.R. L. 47| 59289 | Washer, Flat Stee} .328-1 X (
24 | 73832 | Axle Arm Assembly (R.F.-L. 481 68205 Screw, Machine Hex Head
251 7083 | Selactor Spring (R.R.~L.R.-| 5/16-18 X
L.F. 49 Mode! (LAY 40-50375
261 7085 | Selector Knob (R.R.—L.R.—R.F.— (T h Products Company)
L.E) (4.0 H.P.) 5
27| 89478 | Wheel Adjusting Bracket 75218 | Parts List — Owner's Manual
{R.R.-L.R.-R.F.-L.F.)




PDF Complete.

Pnr Your complimentary
{ C | t use period has ended.
O m e Thank you for using

B p ©

Click Here to upgrade
Unlimited Pages and

FAODEL NUMBER M6IS7AR

REPAIR PARTS

\PER 207 WHIP STIKTM- 164CC 4.0 H.P. POWER PROPELLED LAWH MOWER

ROPER 20" WIHP STIKTM. 164CC 4.0 H.P. POWER PROPELLED LAWN MOWER

Ref] Port Ref.| Part
No.| No. | Part Nome No.| No.| Port Nome
11 69|  Drive Cover 22 | 72979 | N, Shoulder (Special) 1/4-28
2| 75136 | Serew, Machioe 110-24X 12 | 23 | 73405
3| 240 | N, Lock 110-24 24 | 52365 | E-Ring /8 Sheht
4] 73787 | Chain Cover Assembly 25 {74162 | Lower Link
5] 73626 |  Yoke Assembly 2 |7032| Wesher, Flot Steet 531-1.107 X
s | nns s
7| B2 27 |79 Boit, Shoulder (Spacial) 1/4-20
3 | 107 2 |76 iner
9 | 73696 29 |55187 |  Screw, Seli=Topping 5/16-18
» 79 2
n Driven Shakt 30 [74190 | Specer
12 | 73928 | Woshar, Flot Sreel 228325 | 31 57155 | Screw, Mackine 110-24 X 5/8
X028 2 (69100 | Met, Lock 110-24
13 | 52364 | E-Ring 5/8 Shoht n Decel - Clatch
14| G973 | Driver 3 |7a158 | Cabie
153 72131 Pivor - RH. 35 Coble Clamp.
16 | 75214 | Pivor-LH. 36 |68662 |  Screw, Seli=Topping 10X 7/8
17 | 6128 |  Washer, Flat Srel 265-3/4 7 |num 465 (44 Pitches)
X n |eun Link Kit (incl. Offset
18 | 5495 | Screw, Hex Head 1/4-20 X 5/8 Coanecting Link)
19 | 74218 | Ny, Lock 1/4-20 39 |ses91 | CebleClip
20 | 74161 | Lever
«n Bolt, Shoulder (Special) 1/4-28
X158
”
ROPER 20" WHIP STIKTA. 164CC 4.0 H.P. POWER-FROPELLED LAWN MOWER MODEL NUMBER M6187BR WHIP STIKTM. 164CC 4.0 HP. POWER-PROPELLED LAWN MOWER MODEL NUMBER M1B7BR

REPAIR PARTS’

ROPER 20"

Ret| Pen
Ret.| Part
Mo. No. | Port Nome No| Mo | Potone
31 75193 | Hondle = Upper 3| O8] Wesie Beecher Arsrably-Right
HES 70| O | Mode boter Aveaabhy Lot
3| e 30| M| Seme, 1oH-Toppiag S16-18 X
$10-24 X 13 4 e
4| 69180 | Nt, Lock 210-24 1| nes| st s Too Anremblyogn
5| 58715 | Knob - Hondle W C e R
6 1| Coble Clip n| wo Bl S5 0-16
7| 62362 | Hondle - Lower )
8| 58714 | Bolr, Hondie S16-18K13 4 »n on
1793 | Hairpin Cotter = 3 4
|z ;9295 Engi:-"&uevd Poch (inck. 3 «am
Ref. :11,12,13)
n\l 7am = Canter » L d
12 75216 »S[N e » ress
13| 74658 — Engine lnst =
-, 1. . bl n
:; 73322 | Screw, Sell el ,.:
»n|
16| 75365 | Number P
10-x o 24334
17 gnl.- Seli-Tapping 110-3 hilon v
18 6731 | Dischorar v v02a X 12 < Pty Seilomite .60-1.875
Screw, Hachive
o :;}Z Hob Cop (R.R.-L.2.-R.F o] nenl e mga s
21| 55015 | Retainer Clip (l‘l.-&.l.-‘.'.- - " b-‘:: Tourh .2 Sut Scraw
L.F.) g »
) sl S5 Xn | @] D] St Vann X3
2| N6 | e Rrr. L -] e pnedich el
al el i Lty AL | O] -1 X
Axl » y 5
2| B e sy RRLRRE = | ety
706 | Sotemer Kook (RRAR B e tidsl QLAY 40-513050)
= hix 1 wane) )
Wiveol Adjuering Srocbet e o .
] [enrs (R TUReLr) Omae’s Maavel

MODEL NUMBER MG187AR




PDE

Click Here to upgra‘ e
Unlimited Pages and E

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

lete

ROPER 20" WHIP STIKTM. 164CC 4.0 H.P. POWER-PROPELLED LAWN MOWER MODEL NUMBER M&187BR

REPAIR PARTS

ROPER 20" WHIP STIXTA. 164CC 4.0 H.P. POWER PROPELLED LAWN MOWER MODEL NUMB

Ret] Pont Ref. | Part
No! MNe. | Part Nome No.| No. |- Part Nome
1] 169 Diive Cover 22 |72979 | Nut, Shoulder (Special) 1/4-2
21 7513 Scrow, Machine #10-24 X 1/2 73405 Spacer
3| 83491  Na, Lock 110-24 24 |s2365 g 3/8 Shatt
4 in Cover Assembly 25 fr162 Link
51 n Yoke Assembly 26 | 74232 . Flat Steel 5311187
§ | 75| Spring - L.H. 148
7| BI2|  Spring ~RM. 27 173916 | Boly, Shoulder (Special) 1/4-7
8| 73087] Besring 28 |73276 | Retainer
9 | 73696 |  Sprocket - 8 Tooth 29 |55187 | Screw, Self-Tapping 5/16-18
10 | 52379 |  Speing Pin 3/16 X 1 X3/4
n | 7nes Driven Shaft 30 |7419% Spacer
12 § nv Washes, Flat Steel .828-1.25 31 |snss Screw, Machine 110-24 X 5/8
g 32 169180 |  Nuy, Lock 110-24
13 | 52384 E-Ring 5/8 Shatt 3 B Dacal - Clutch
14| &7973 | Driver 34 |7415 | Cable
15 | a3 Pivet - RH. 35 | 73755 Coble Clamp.
16 | 724 Piver = L.H. 36 | s8s62 icrew, Self. 19210 X 7/t
17 | 63128 Wasber, Flot Steet .265-3/4 37 [74787 | Chain 565 (44 Pitches!
X 604; Repair Link Kit (Incl, Offset
18 Screw, Hex Heod 1/4-20 X 5/8 and Connecting Link}
19| 24218} Mo, Lock 1/4-20 39 [se891 | Coble Clip
20 | 74161 | Lever
2} oM Belt, Shoulder (Special) 1/4-28
X15/8
3

ROPER 20" REAR BAGGER 164CC 4.0H.P. POWER PROPELLED LAWN MOWER MODEL NUMBER M6537AR

REPAIR PARTS

A

577

4

52

e

&

S

ROPER 20" REAR BAGGER 164CC 4.0HP POWER PROPELLED LAWN MOWER MODEL NUMBER

Ref. § Porz Ref. | Part
Ho.l No. I Port Name No. | No. | Part Name
1 74678 1 Hoodte - Upper 37 fnas
2 [73445 | Remore Control
3 [69411 | Screw, Machine Phillips 38 | 6763
S10-24 X 13/4
4 169180 | Mo, Lock <10-24 39 |25
5 58715 | Keob — Hondle
& 38891 40 | 69474
7 |ema2 Lower 4 | nen
8 |seni dle 5/16-18 X 13/4 42 | 70683
9 151793 | Heicpin Con
10 {79261 | Eogine Shroud Pack (lncl, Ref. 43 | 70885
=1, 12, 13)
n |7esio of = Center 44 | evare
12 (74560 § Decel - Shovd L.R.—R. -
74 <ol ~ Engine instruction a5 Handle Bracket Assambly-Lefi
U 73322 | Scrow, Seli-Topping 58 X 3/4 46 | 78991 | Hondle Bracket Assembly_Rigl
5 |eaais | Scrw Seli-Tepping 1/4-20 47 | 129 Belt Sorisae 5/16-18 X 1/2
(R.R.~L.R.
16 174677 § Corcher Bog 48 | 530 Nut, Lock 5/16-18 (R.R.~L.R.
17 172870 | Cotcher Frame 49 | 62333 ]  Washer, Fiot Steel .390-1.437
:3 %ﬁ ::viﬁi's' X .074 (R.R.-L.R |
cking Stri 43 N -] .
20 [73176 | Corcher s..r,"m bl ¥ "Cfs_)
21 {73845 | Screw, Seli-Tapping 1/4-20 St | 75269 | Housing W/Silk Screening
X372 ¥/Ducel (incl, Ref :52)
z g‘s’; Cotcher Lotch (tnc. Ref. 423) 52 | 73221]  Decol = Housing
24 |73388 { 8o, Comiage 1/4-20 X 578 5| 25|  Blade Flange Assentiy
;s 74218 :m, Lock 1/4-20 55 | 69385 ]  Washer, Blade
6 174816 lote 2 Spris i
27 54582 | Screw, Self-Yopping 1024 3 [ S| Naaher Spring (Beltevile Typa
a |oih 1A 58 | 71851 | Sprocket 9 Tooth W/2 Set Scraw
29 73215 ] Hinge Brocket 59 | s2828 rew 1/4-28 X 3/16
0 |7 s.'.."”.u 0 | 2978 | Key, Woodeuli o5
o o ra e s 61 | 6a205 ;m,:&d%. Hex Head
33 a6 3
34 jér360 § Hub Cop (R.F.-L.F.-RR.-L.R) | 62 Engine—Mode! (LAV 40-50375D
35 [55015 § Rerginer Clip (R.R.~L.R.—R.F.— :"Bﬂr"h Products Company)
LF, .
36 |52160 | Washer, Flot Steel 515-1 X 74622 Parts = Owner's Manuol
831 (RR.-LR.-RF.-L.F.)




é'_C(I),rH;!:Iete

Click Here to upgraa
Unlimited Pages an

Your complimentary
use period has ended.
Thank you for using

PDF Complete.

ROPER 20" REAR BAGGER 164CC 4.0HP POWER PROPELLED LAWN MOWER MODEL NUMBER M65

Ref.| Pert Ref. | Part
No.j No. | Port Nome No. | No. | Part Name
1] 73629 Drive Cover 20 | 72978 Bolr, Shoulder (Special) 1/4-28
2§ 75136 | Screw, Machine #10-24 X 1/2 15/8
3| 8391 | Now, Lock a10-24 22 | 72979 Nus, Shoulder (Special) 17428
4| 73787 | Choin Cover Ansembly 23 | 73405{  Spocer
5| 7 Yoke Assenbly 24 | 5235 ERing 3/8 Shaht
6] 11s | Spring - L. 25 | 74162  LowerLink
7| 73172 Spring - RH. 26 | 74232  Washer, Flat Steel .531-1.187
8| 73087 | Bearing 148
9 | 736% | Sprocket - 8 Tooth 27 | 73936 | Blt, Shoulder (Special) 1./4-20
10 § 52379 | Spring Pin 3/16 X 1 28 | 73276 etainer
11 73628 | Driven Shoft 29 | S5187|  Screw, Self-Topping 5/16-18
12 | 73928 Flat Steel .628-1.25 X
X.028 30 | 56891 [ Conteol Coble Clip
13 | 52364 | E~Ring 5/8 Shatt 31 | 74190 ) Spacer
6] 973 ] Deiver 32 | 57155  Screw, Machine <1024 X 5/8
15| 75043 | Pivot Adjusting Bracket 33 | 69180 |  Bur, Lock +10-24
16| 74617 | Pivot - RH 34 | 73442]  Decal - Clurch
171 468 | Pivor = 35 | 74159
18 | 54395 |  Screw, HexHead 1/4-20X5/8 | 36 | 73755 ]  Cable Clomp
191 742181 Now, Lock 1/4-20 37 | 68862 |  Screw, Seli-Tapping 410 X 7/8
20 ] 74161 ] Lever 38 | 74787]  Chain, #65, (44 Pirches)
39 | 60472  Repair Link

t (Incl., Offser
ing Link)

ROPER 20" REAR BAGGER 164CC 4.0 H.p.

POWER-PROPELLED LAWN MOWER MODEL NUMBER M65378R

Ret.§ Pan Ref. | Part
No.] Mo. | PortName No. | No. [ Part Name
1 74678 1 Handle - Upper 36 | 72425]  Whesl and Tire Assembly~8"
2 {7345 | Remote Contral R.F.
3 ]6911 | Screw, Machine Phillips 7 [ eares
=10-24 X 13/4
4 169180 | Mur, Lock s10-24 38 | 62335
5 | se7is H 82 ( )
& |31 39 [ 69474 | Axle Arm Assembly (R.R.~L.R.)
7 40 [ 73632 | Axle Arm Assembly (R, )
8 [se71 fandle 5/18-18 X 13/4 41 [ 70683 | Selector Spring (R-Ro-L.Rn
5 15 —3/4 R.F.-LF)
10| 7981 | Evgng Shyeud Pock Ul Ro. 42| 70685 | Selector Knob (R.R~L.R.—R.F.
11 {74640 | Decol = Center 43 {69478 | Wheel Adjusting Brackes (R.R.—
12 790 | Bl - Shrond LR-RFLE.
4 = Engine tnstruction 4 | 789 Handle Brackes Assembly-Lof
14 7332 | Screw, Self-Tapping 58 X 3/4 45 [ 78991 | Handle Bracket Assembly—Riene
15 feus | Serw SclTepping 1/4-20 4 [ 75156 | Bl Cavioor S/16 T8 X 172
LR-L.R)
16 175363 | Carcher Bag 47 | 74399 [ Not, Lock 5/16-18 R.R.-L.R.)
77 [72670 | Corcher Frame 48 162333 | Washer, Flat Steel 390-1 437
18 72883 Rear Skirt X
19 1 | Bocking Stri A
20 173178 | Cotcher Support 9 pram | R
173845 | Scrow, Seli-Topping 1/4-20 S0 | 79269 | Hous
¥/Dacal (lncl. Ref, ¢
B |7 | Cocher Lot sk Ret 22 51 | 73201 | Drear o e Refe 551)
ol 2
24 |7338 | Boh, Carriage 1/4-20 X 5/8 S | 87261 Blode Flange Assenbly
2 15‘2:: :m,‘h«;’ 1/4-20 54 169385 | Washer, Blad
2 mber Plate > )
27 |s4s62 im;s Seli-Tapping 21024 2 i KS.',"»'«Z;JL" E’}’sﬁi"“'"' el
57 | 71851 | Spracker 9 Tooth W/2 Set Sere
28 {72889 | Rear Door e Ratagyt oo beree
29 |T3215 | Hinge Bracker 58 | 52828 | SerScrow 1/4-28 X 3/16
P | | tes 5 (52078 | Koy, Wondti <5
ring lachis o)
2 |as | Compmaaxsas ) 208 ] Dremleshios Hex Hesd
67360 | HbCop (RF.-LF-RR-LR) | &
34 (55015 | Resainer Clip (RR-LR—RF.w | © T Py &y
ash of 515-1 X (4.0H,
B || Monher Dot st TS 75612 Parts Likt ~ Owner's Manuel

ROPER 20" REAR BAGGER 164CC 4.0 HP. POWER-PROPELLED LAWN MOWER MODEL NUMBER M6537¢

£\



paeaC

omplete

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

ROPER 20" REAR BAGGER 164CC 4.0 H.P. POWER-|

PROPELLED LAWN MOWER MODEL NUMBER M6537BR

ROPER 20" REAR BAGGER 164CC 4.0HR POWER PROPELLED LAWN MOWER MODEL Nu

Ref.{ Part Ref. | Part
No.| ho. | Part Nome No. 1 No. Paort Name

1] 73629 | Drive Cover 2 { nws Bolt, Shoulder (Special) |
Scecw, Machine $10-24 X 172 1

H s Nor, Lock <10-24 22 § 72979 Nut, Shoulder (Special) 1,

41 73787 23 | 73405 Spacer

s | 73626 semb 21 5(  E-Ring 3/8 Shoht

s s LA, 2 | 74162 ower Link

7| B2 RH. 2 | 70232 Yosher, Flat Steet 5311
B 14

H A Sprocker — 8 Tooth 2| Boel Bolt, Shoutder (speciai) 1

ing Pin 3/16 X 1 28 | 73276 etainer
i focate 2 | g Setom, Seli-Topping 516
asher, Flat Steel .828-1,25 3

e o o e St 628 30 | 58891 [ Conteol Cable Clip
E-Ri Shaft 31 [ 70190 ] Spacer

| Direer 3/8 She 32 | 57155 Screw, Machine +10-24 X

15 | 75063 | Pivor Adjusting Bracket 33 1 69180 f  Not, Lock #1024

16| 74617 | Pivor - RH. 34 | B442|  Decal = Chusch

174 74618 | Pivot — LK. 35 | 74159 Coble

18] 5095 | Sciew HexHead 1/4-20X5/8 | 36 | 73755 ] Cable Clamp

194 742181 Nut, Lock 1/4-20 37 | 75408 | Screw, Solf-Tapping 10-

207} 74161 | Lever X3/4

“ 38 1 74767 | Chain, 465, (44 Pirches)
39 | 60472 Ropaic Link Kit (inch, Offs
B Connecting Link)
-

-{ €&

37BR

ROPER 20" WHIP STIKE. 4.0 HP.

REPAIR PARTS

164CC REAR BAGGER POWER PROPELLED LAWN MOWER

MODEL NUMBER M&S77AR

ROPER 20" WHIP STIKTM. 4.0 H.P.

164CC REAR BAGGER POWER PROPELLED LAWN MO\

MODEL NUMBER M657;

and
(RR.-L.R.-R.F.-L.F.)

Sereaning

Engine — Model (LAY 40-50375D)

Ref.| Part Ref.| Part
No.l No. Port Name No.| No. Part Nome
1| 74678 | Hondle - Upper 37 | 64763 | Boly, Shoulder (Special) 3/8_1,
2 | 3445 | Remote Control (RR.-L.R.—R.F.~L.F,
3 | 6911 | Screw, Machine Phillips 38 [ 62335 | Wosher, Belleville .505-1.10 X
#10-24 X 13/4 <082 (R.R.—L.R.-R.F . L.F.
4 169180 | Nut, Lock 210-24 39 | 69474 [ Axle Arm Assembly (R.R.
5 | sa715 (nob - Handle 40 1 73632 | Axle Arm Assembly (R.F
6 | 5839) Cable Clip 41 | 70683 Selector Spring (R.R.—L.
7 [ 62382 | Handle = Lower L.F,
S | s8me | Bol, Hondie s/16-18X13/4 42 | 7085 Selector Knob (R.R.~L.R.—R.F.
9 [ 51793 | Hairpin Cotter - 3/4 L.F)
0 Engine Shroud Pock (IncL.Ref. |43 [ 69478 | Wioet Adjusting Brocket (R.R.~
1,12,13) LR-R.F.-LF,)
1 174779 | Decal — Ceater 4417899 | Hondle Bracket Assembly~Left
12 1 74780 | Decol = Shroud 45 178991 | Hondle Bracket Assembly—Right
13 {74656 | Decal - Engine lnstruction 46 [ 75156 [ Bolt, Carriage 5/16-18 X 1/2
W | B33 [ Screw, Soli-Topping 18 X 3/4 |47 74399 | Nut, Lock 5/16-18
15 [ 68346 | Screw, Solf-Topping 1/4-20X |48 | az303 Washer, Flot Steel :350_1.437 X
3/4 2074 (RR.-LR.-R.F.—L F,
16 174677 | Catcher Bag 49 | 74400 | Nut, Lock 3/8-16 (R.R.~L.R.
17 | 2870 Cotcher Frome RF.-L.F.)
18 |7 Reor Skis 50 79290 | Housing W/Silk
19 73061 | Backing Strip W/Decal (Incl, Ref. #51)
20 73176 | Cotcher Support 51 | 75325 ecal - Housing
2 |7 Screw, Solf=Topping 1/4-20 X 1/2] 52 | 74454 Flange Assembly
22 | 72881 | Catcher Latch (incl. Ref. 423) |53 7419 [ Pin Holder
23 | 68618 | Knob 54 [ 74334 1 Pin(Three required)
2 73383 | Boli, Corriage 1/4-20 X 5/8 55 [ 74393 | Spocer
25 174218 | Mo, Lock 1/4-20 56 | 74456 | Washer, Belleville .630-1.875
26 | 75242 | Nember Plate X129
27 [ 54562 | Scraw, Seli-Topping 11024 X |57 51433 | Noy, Nylok 5/8_18
s 58 | 71851 Sprocket 9 Tooth W/2 Set Screw
28 172869 | Rear Door (tncl. Ref, £59)
73215 | Hinge Bracker 59 152828 | Set Screw 1/4-28 X 3/16
30 173326 { Hinge Rod 60 | 52978 | Key, Woodruff ¢!
31 | 12962 ing 61 [ 70080 | Woshar, Flot Steel .405-.860 X
63840 | Cotter Pin — 3/4 4
33 167360 | Hub Cap (R.R.—L.R.-R.F. 62 | 68206 | Screw, Machine Hex Heod W/Lock
34 | s5015 zntuinnl Clip (R.R. Wosher 5/16-18 X 1 1/8
.F.] 63
35 152160 | Wosher, Flat Steel 515-1 X 031 (Tecumseh Products Company)
(RR-LR-R.F.-LF.) (40H.P)
36 | 72425 e Assombly — 8 75245 | Parts List - Owner's Manual




Pnr Your complimentary
. use perfod has ended.
. 3 om p | ete Thank you for using
e PDF Complete.
Click Here to upgraa
Unlimited Pages and E

ROPER 20" WHIP STIKT.X. 4.0 HP. 164CC REAR BAGGER POWER PROPELLED LAWN MOWER

REPA'R PARTS MODEL NUMBER M6577AR

AN
5
A

K

%
2
24

WG

* 4
S
70 b

%
o

/

i

ROPER 20" WHIP STIKWs. 4.0 H. 164CC REAR BAGGER POWER PROPELLED LAWN MOWER

MODEL NUMBER M&577 AR ‘

Part Name

Ref.|
Part Name No.|
Drive Cover E
Screw, Machine £10-24 X 1/2
Nut, Lock 210-24. 2
Chain Cover Assembly 2
Yoke Assembly 2
ring = L.H. 27
Spring ~ RH. 2
Beoring
Sprack 2
Spring Pin 3/16 X 1 20
Driven S} 3
Wosher, Flot Seel 8-125X |
E-Ring 5/8 Shaft 3
i u
3
3
ivot 37
Screw, Hex Heod 1/4-20X 5/8 | 38
Screw, Hex Heod 1/4-20X7/8 | 3
Washer, Flot Steel .405-860 X | 40
/4 4
Not, Lock 1/4-20
Lever:

ink
Washer, Flat Steel 531-1.187 X

Retainer

Scraw, Seli-

3/4

Control Cable C!
acer

Scraw, Machine #10-24 X 5/8

Balt, Shoulder (Special) 1/4-28
/8
Nut, Shoulder (Special) 1/4-28

Spacer
E-Ring 3/8 Shaft
Lower Li

148

Bolt, Shoulder (Special) 1/4-20

ing 5/16-18 X

4L

Nut, Lock #10-24
Decal — Chuteh

Cable

Coble Clemp

, Self-Tapping 110X 7/8
565 (44 Pitches)

Repair Link Kit {lncl. Offaet and
Connecting Link)

ROPER 20" WHIP STIKT®. 4.0 H.P. 164CC REAR BAGGER POWER PROPELLED LAWN MOWER

REPA'R PARTS MODEL NUMBER M65778R

ROPER 20" WHIP STIKT#. 4.0 H.P. 164CC REAR BAGGER POWER PROPELLED LAWN MOWER

MODEL NUMBER M6577BR

Ret, Rel.
Rat. o bipms Mo Port Name
1 Hondle = Upper o
2 Remote Control
3 Screw, Machine Phillips 3
410-24 X 1 3/4
. Nut, Lock $10-24 39 y
4 o Axle Arm bly (R. )
H ! a Selector Spring (R.R.~L.R.—R.F.
7 Handle ~ Lowar bob
: meisxiva | Selector Knob (R.R.~L.R.~R.F.—
H 7 L.F)
ottt |8 Wheel Adjusting Brocket (R.R.
LR.-RF.-LF.,)
u Handle Brocket Assembiy~Left
prd Handle Bracket Aszambly—Right
L @ Balt, Carriage 5/16-18 X 1/2
Topping 18X /4 |47 Nut, Lock 5/16-18
e enx | Weshe, Flot Steel .390-1.437 X
074 (RR.-L.R.R.F.-L.F.)
o Not, Lock 3/8-16 (R.R.~L.R.—
i RE-LE)
sing /Silk Screenin
W/Ducal (ncl. Ref. F81)
Catcher Support ~ il e el
Screm, SelfTopping V420X 172} 2 Flonge Assembly
2 Cotcher Latch (inch. Ref. 523) |53 imhcas
2 oy 5 in (Theow rogir
24 Boft, Corrioge 1/4-20 X 5/8 55 Spocor -0
u A % Yasher Bellovile .630-1.475
& repping 02X |57 i, Nylok /8.1
= ket 9 Tooth W/2 Set Seraw
" 8 (incl. Ref.
2 Lokl P Serww 1/4-28 X 3/15
B | | EE
i fasher, Flat Steel 405
H Cover Puo3h o e s e e
Hob Cop (R.R.—L.R.—R. rew, Machine Hex
= ek o (R U » Yorbar $/16-18 X el
o ngine ~ Model (LAY 40 _50385D)
(Fecumieh Prod 2
s o e
e Parts List ~ Owner's Manuol




Your complimentary
use period has endep’.
Thank you for using
PDF Complete.

=P

omp lete

CIick Here to upgraa

Unlimited Pages an

ROPER 20" WHIP STIKTM. 4.0 HP. 164CC REAR BAGGER POWER PROPELLED LAWN MOWER

PAIR PARTS MODEL NUMBER M65778R
RE|

ROPER 20" WHIP STIKT. 4.0 HP. 164CC REAR BAGGER POWER PROPELLED LAW]|
MODEL Nt

sm-, M-:ilm 10-ux12
Nuv.

Bott, Shoulder (Special)
X15/8

Nut, Shoulder (Special) 1
Spacer

E-Ring 3/8 Sha

Lower Link

Mo ', Flat Steel 531"
I

Boly, Sl\-vldor {Special) 1
Retain

Serew, s.u.'r..,ln. 516
3/4

Conlnl Cable Clip

Space

Sm- M-chmt 110-24 X
Not, Cock 21

ver
Pivot Adjusting Bracket
Pivor ~ RH.

Pivot - LH.

Serew, Hex Heod 1/4-20 X 5/8
Scraw, Hex Heod 1/4-20 X 7/8
Washer, Flat Steel 405,860 X
14

Not, Lock 1/4-20
Lever

rches)
Repair Link Kn (lncl Offse
Connecting Link)

WHEEL

ADJUSTMENT KT

FOR

MODELS-M117aR

-MM7BR

10

AXLE ARM
ASSEMBLY

justment Brocket
elloville

i
vor, Flat Steel .390-1,437 X 074
snut 3/8-16

515-1 X ,031

Innwrlm- Sheet




WPIIF

_Comp ete

Click Here to upgrai

Unlimited Pages ar

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

ROPER 32" REAR ENGINE RIDING LAWN MOWER ELECTRIC START 8.0 H.P. MODEL NUMBER K8327AR

REPAIR PARTS

ROPER 32" REAR ENGINE RIDING LAWN MOWER ELECTRIC START 8.0 H.P. MODEL NUMBER K

Ref.| Part Ret.| Pert
No.[ Ne. Part Name No.f No. Port Name
11 74564 | Srearing Whee 29 | 54922 | Nut, Keps 5/16-18
2| 24572 | nsen 30 | 74531 [ Shifter Gote
3| 50830 | Not, Lock 1/2-20 3 | 74560
4| =62 w.a-. Fln sn.( Ss1-1X .06 | 2. 74601
5| nms 1 | 24s61
6| 74566 | Staering Shatt < u.... 34 | 24512
7| 4632 ring Shaft Extension 35 | 72
8 60902 | Bolt, Hex Head |/4-zn X4 |36 | 73319
9 | 83601 | s, Lock 1/ 37 | 73320
10| 74583 | Console Am.-uy 38 | 732
M} 71263 | Screw, Thread Cutting 5/16-18 X | 39 | 72987
| 74su
12 71673 | Plonger Cop 4 i
3 Knb 2| uss | s m
| 7512 | Decal-Operating  Inttuctions 43| 5191 | Nut, Lock 3/8-16
15| 74558 | Decal-lnsmuctios 44 | 75045 | Spring
161 74563 | Seat Aszembly 45 1 74538 | B a. Clutch Lever
17| 7570 | Decol ~ Sect 46 | 71246
18| 74983 | Fromt Panel 47 | 74539 andle Bro
19 7269 | Bobs, Seontior (s..ml) 1/2-13 | 48 | 75339 |  Contol Atm A.mu,
20 | 18810 | Wosher, Lock 49 Nut, Lock 3/8-16
21 5308 | Washer, Flor St 50 | 67510 |  Washer, Flat Steel .390-5/8 X
3311167 X 127 2090
22| 74537 | Remote Control Assembly 51 [ 74559
(tnel, Ref, 323) 52 | 74557
23| 61159 | Knob ~ Remote Control 53 | 68306
2| 2454 | Side Ponel - RH 54| 74542
25| 245 | Side Pousl - 55 | 51630
26| 68346 | Seraw, s.mh»-.n V420X | 56 | 74543
57 | 67365 |  Foot Pad
27 71949 | Screw, Machine Hex Head 58 | 67189 |  Foot Pedal Plate
5/16-18 X 3/4 59 | 67613 |  Bols, Carriage 5/16-18 X 3/4
281 52915 | Washer, Flot Steel .328-1125X | &0 | 72384 | Floor Boord Pad
063
j

IDLER PULLEY
TRANSMISSION PULLEY

1O TOP GROOVE
OFENGINE PULLEY ~

1

ROPER 32" REAR ENGINE RIDING LAWN MOWER ELECTRIC START 8.0 H.P. MODEL NUMBER K83

[Ref.] Part Ref.| Part
No.! No. { Part Nome No.| No. | Part Nome
1 Tow Hitch — Eyebolt 24 | 72360 | Foot Padal Clam
2 55615 ]  Not; Keps 3/8-16 25 | 54262 | Screw, Machin
3] 74514 Chossis Assembly 5/16-18 X 5/8
4] 74524]  Hember 2 | 7238, Foot Pedal
5] 61000)  Plossic River 27 | 67174 | Motion Idler
6f 75264] LeverAm  Assantly 28 Bolt, Sheulder (Special) 5/16-
7] 75265]  Side Bra 29 | & Washer, Flm msu_‘ M)
8] 559121  Screw, o oo 3/8-16X3/4 |30 | 4958
9| 51630 |  Scraw, Hox Heod 5/15-18 X 3/4 31 [ B5
10| 53748 {  Washer, Flot Steel .640-1 X 32 | 53018
N| 52366 | E-Ring /8 Shal 33 | 55918 lead 3/8-16 X 11/2
2| ss2] N, Keps 5/16-18 34 | 5191 Toek 3/816
1B 74545 | Porallel Sa: 35 | 6734
14| 6739 | Bl Shostder /1618 X 3/ | 36 | 33389 | Frocn Hemter'Ating mbly
15| 63124 | Nuy, Lock 5/16-18 37 | 238 | 8o c...u,- 5/16-18 X 5/8
16} 72386 | Broke Rod - Rear 38 | 72375 a.
17 84 ing 39 | 74516 ohas Ly
18| 2947 Coter Pin-3/4 4 | 715 I-lle-nk Bracket
W) 75| Spring 4 | e3079
20 | 74527 ]  Lifter Hom 42 | 74576
201 72361 | Parking n.-h od 3 | 52
2| &80 in “ | B
Zo| 72993 | Vton Cloch oad Brake Rod 45 | sa4rs




Your complimentary
use period has ended.
Thank you for using
PDF Complete.

PO

= Complete

Click Here to upgrade

327AR

ROPER 32" REAR ENGINE RIDING LAWN MOWER ELECTRIC START 8.0 H.P. MODEL NUMBER k

Ref.| Part Ref.| Part
No.| No. | Part Nome No.| No. | Past Nome
1] 728181 Chain 141 (82 Pitches) 17| 2655 | ComerPin-1/8
2 | 60474 Repoir Link Kit (incl. OHfset 1’ s Washer, Flot Steel .640-1.250 ©
‘and Connecting Linl 083
3] 70302 Tire~13/5.00 X 6 (R.R.-! 19 52364 E. /8 Shoft
4§ 70301 | Rim RR-LR) 20| 71208 | Bush
51 85139 21 72401 Kingpin ~ L.H.
6| s 2 lmgm -R.H.
7 9 23 72358
2 | 55855 a.h, Shwld-. (Special)
8| ersis 5 16-24 (R.F.-L.F.)
9 | 52966 25 68590 Nut, Lock 5/‘6—24 (RF.-LF.
2 | 72389 ring
I 27| 71263 | Screw, Hex Hesd Thresd Cuttin:
n | su4ar 5716-18 X 1/2
28 53848 Washer, Flat Steel ,630-1 X
2| e o
13 29| 6ms0
14 | 54922
- 15 | 7353
{See Pa 30 | 64906
16 | 72547 | Steering Shott
”

£C

$OP1R 32" REAR ENGINE RIDING LAWN MOWER ELECTRIC START 8.0 H.P. MODEL NUMBER K8327 AR

20TTOM GROOVE o
ENGINE PULLEY T

Joex umv o 100
OOVE OF FRONT

QAT

L_u

'OM GROOVE OF
nom JACKSHART pultey
10 1

DLER
OUTER IACKINRFT PULers

12

ROPER 32" REAR ENGINE RIDING LAWN MOWER ELECTRIC START 8.0 H.P. MODEL NUMBER K8

Ref.| Part Ref.| Pont
No. Part Nome No.! No. Part Name
1| 7@ | vesem 20 | 67356 | Washer, Flat Stee! .630-1 X 050
2 Housing W/Silk Screoning 21 [ 55611 | Washer, Flat Steel 405860 X .172
: WDecal (incl. Re. 13) 22| 62336 | Not, Lock 3/8-16
3 | 7sm2 2 Diacharge G
4 | mss) | 733 ., Carriage 1/4-20 X 5/8
2 25 | 63601 uu., Loek 1/4-20
6 | 59476 26 | 75085 ~ Dischorge Guard
7 | o2 27| 67405 | Bid
8 | 74553 | Smop 28| 67676 | Screw, M-chnw Hox Head
9 | 58909 | Bah, Shoulder (Special) 5/16-18 3/8-24 X
10 | 50806 | Washer, Flat Steel 328-750X | 29 | 67354 | Washer, Fio S‘nd
- .390- 33
11 | 69542 | Jockshoft Assambly — Diven 30 | 68107 | Broke As
12| 69262 | Jockshafs Assembly — Driver 31| 73603 | Bols, Hon et 3/8-16 X 5/8
13 | 55615 | M, K-.- 3/8-16 R | 67398 | V-Baelr
14 ) 67400 | ldlar Py 33 | 74548 | skid - RH.
15 18 | Screw, st Head W /Lock 34| 74549 | Skid - LH.
Washer 3/8-16 X 11/2 35 | 74550 | Mower Support
16 | 51961 | Wb, Lock 3/8-16 36§ 61306 | Baly, Corrioge 3/8-16 X 3/4
17 | 67401 | Spring 37 | 67404 | Belt Snubber
18 | 6739 | WiewAm 38 | 54982 | Serew, Hex Hood 5/16-18 X 3/4
19 | 62361 | Bely, Shoutder (Special) 3/8-16 | 39 | 54922 | Not, Keps 5/16-18




Your complimentary
Pnr use period has ended.
Thank you for using

O m p ete PDF Complete.

Click Here to upgra‘ :

T T INUWEKELECIKIC START B.0 H.P. MODEL NUMBER K8327 AR

ROPER 32" REAR ENGINE RIDING LAWN MOWER ELECTRIC START 8.0 H.P. MODEL NUMBE

Ref.| Part Ref.| Part
No.| No. Past Nome No.j No. Part Nome
| 1] 75266 | Shift Lever 240 58609 | Screw, Hachine Ja-20X 5/
| 2( 75346 | Bols, HexHeod 1/4-28X12 | 25| s3601 Moy, Loc /
i 3| 50811 Yasher, Lock 1/4 26 rew, Hex He I/ 4-20
| 41 5387 | Washer, Flat Steel .265-.750 X (Fumi shed wxm Battery Pack)
: 063 27 asher, Lock 1/4-21
i L (Fumlllu‘ With nm.., Pack)
i 61 74525 | Switch — Yransmission 3 Not, Lock 1/4.
7| 79612 | Tramsmission Assembly (Fumished wm- um-.y Pack)
Model 143719 (SeePages 30 | 29| 64422 | Tormine
wd31) 30| 74530 | Switeh - n.l., Module
8 73541 | Polley - Transmission 31| 7409 | Foel Tond
9| 54262 |  Screw, Machine Hex Heod 32| 72392 | Belt Km-
5/16-18 X 7/8 33| 7499 Setem, Thiead Form 5/16-18
10 58349 ] Key, Woodeuf 19
1| 65302 | Retiner Ring 5/8 Shoft 3| ssie7 ,..,, Hox Heod
12| B74) Wi Tie 5/16-18 X 3/4
13| 74535 [ Wire Horness 35 | 72388 En'lm Pulley
14| su%0 Not, Lock 1/4-20 36 | 68874 | Screw, Machine 3/8-24 X 13/
. 15| 72841 { lgaition Switch (incl. Ref, 416, | 37 | 62735 v«um Flat St :75 250 |
17,18,19,20)
16| 67756 | Screw, $10-2 X 31 38 | 75063 s:h..m Td
7| 157 ] Masher, Lock avermal Tooth £10 | 39 | 36462 | Scraw, 18 Typ- AB X 3/8
i 181 677581 Wosher, Lock lnternal Tooth 5/8 | 40 | 52859 | Kay: Woodrohl r6)
| 19 6759 ] Hur, Hex 5/8-32 a Engine Modal-VMB0_150105D
H 20| 67780 |  Key Sot (Pair) 5 (Tecumseh Products Company)
! , 211 70452 [  Battery Charger (8.0 H.P)
| 2| 7051 Battery Pack 74569 | Ports List - Owner's Manval
; B 72706 |  Botery Steap .

ROPER 32" REAR ENGINE RIDING LAWN MOWER ELECTRIC START 8.0 HP, MODEL NUMBER 8327 AR =
= 4 DIFFERENTIAL and AXLE ASSEMBLY PART NUMBER 73523 § 5
e 5 g
i < z
| 1 a ? .
(L] Q
z 2
o >
=] e
1 B3 £
o« z
g =l |2
o
-
2 z
= [ I
g ¢ -
o 28 i
£ 32 |
< E3 !
& == I8
2 e
5 HES u
& |l" g ¢
g NIE £
l &
. g iyl g
; o I ¥
P £ ih =
)
=
z
3
o
z
g
s g
Ret.| Pon Ret| Part g tH - an
No.{ No. { Port Name No.| No. | Port Name =] z (i <
11 7% | siip Axte 5| 7922 | Housing W/Bearings E = a
2 | 78982 | Washer, Thrust ,751-1.250 X 61 78979 | Spring g
D478 7| 7878 | Friction Block o 2
3 | sases Retaining Ring e 1 78976 Drive Disc o6
4 | 79017 Screw, Muhm- S-mn-d Washer 9 | 79100 Fixed Axle Anumbly W
Heod 5/16-. 10 | 79018 | Nu, Lock 5/15-2. ]
2




Your complimentary
use period has ended.
Thank you for using
PDF Complete.

=P

omp lete

Click Here to upgra‘
Unlimited Pages an

14

N
TRANSMISSION NO. 794212 MODEL NUMBER: 143.719 TRANSMISSION NO. 794212 MODEL NUMBER: 143.71
Bef. | Part Ref. | Part
No. | No. Part Name. No. | No. Part Name
794212 | Complete Transmission 26 | 790007 | Plate, Brake pad
1 | 770061 , Transmission 26 | 786026 | Pin, Dowel
J| 2 | 772070 | Cover, Transmission 27 | 780105 | Bushing, Flanged
3 | 776162 Output and Brake 28 | 786062 | Chain, Roller {No. 41 chain,
4 | 778121 | Geaz, Spur (20 teeth) inks)
5 | 786072 29 | 780072 Rue Thrust
€ | 778123 | Gear, Spur (25 teeth) 30 | 780106 | Bearing, Needle
7 | 778124 | Gear, Spur (30 teeth) 81 | 792072 | Ring, Retaining
9 | 784266 | Collar, Shi 32 | 792035 | Ring, Retaining
10 | 786060 et (14 teeth) 33 1780109 | Wash
11 | 786061 procket (10 teeth) 84 | 788040 | Ring, in
12 | 776134 | Shaft, Counter 35 | 784270 | Rod & Fork Assy., Shift
13 | 778109 | Gear, Bevel (42 tooth and 36 | 792073 | Screw, Hex taptite,
spur 1/4-20 x 1-1/4
14 | 778126 | Gear, Spur (20 teeth) 36A | 792085 . Hex hd. taptite,
15 | 778127 | Gear, Spur (25 teeth) 1/4-20x 2-1/4
16 | 786071 | Spacer a7 | 7920894
17 | 778129 | Gear, Spur (30 teeth) 792075 | Nut, 5/16-24 lock
18 | 7761 Shaft, Input 39 | 792076 lat, 5/16
19 | 778113 | Bevel pinion, Inp 792077 | Ball, Steel, 516"
20 | 786047 | Sprocket (8 teeth) 41 (792078 | Screw, Set,3/8-16 x 3/8
21 | 750003 , Brake 42 | 792079 ring
22 | 790004 , Buke 43 | 780108 | Washer, Thrust
23 | 730005 | Holder, Beake pad 44 | 786067 | Spacer
24 | 790006 | Pad, Brake
-
SOMER RALLY 36" LAWN TRACTOR MODEL NUMBER LBSISSRI . ROPER RALLY 36" LAWN TRACTOR MODEL NUMBER L86156RT
Ref.{ Part Ref. | Part
No.j No. Port Name No.| No. Puﬂ Name
T { 371676 n-.m Tonral Assanbly Unel, 32 | 371263 | Serew, Hex Heod Thread Cofiing
St
2 | 3nsy Km a... Control 3 | 3735 s c"..
3 | 30545 Screw, Mackioe PRI 1024 x1/2 [3¢ { 371107 | Tranuoxle
$ 30091 | Nty Spond 11 3 | 305 | Bolt, Hox N-ad 3/&1“ 1
5 | 3ngs e 36 | 365543 | Nut,
i |3ioe | oese oo Iia: 3 | ansor
7 §3N700 | Decal - Dush - Instructions 38 | 37119
8 | 3méss b 39 | 353068
7 | 381630 15/1618 x 3/4 w | 371608
L 18 41 | 371205
1 | 371285 onk 2 | 302735 | Washer,
12 | 387988 137420 ¢ 3/4 8 | 3212 Fm Rul
13 | 363601 /420 44 | 371213 -
i | 3n0e 45 | 373302
15 | 3n254 46 | 373
-6 | 3ni2se 47 | 3
17 | 368581 48 | 372011
;2 g& lq 1/2:13x 1 g gﬁv 1
. x 4|
20 084 Flot Sreel 5311187 2127 {57 | 371913 nse
121 1318810 | Washer, Lock 12 52 | 354 Nut, Keps 5/16.
2 Nut, Hex 1/2:13 ERRET Washer Flot Stnl .328-.750 x .063
23 | 371214 | Forder - Lt 54 [ 372698 | Insert Panel - Frame
2 | Tgls | FederoRE 5 [ 70071 | Pooel Frome
371216 | Resr Cover Ausembly inge
2 | 35262 | Screw, Machine w/lock Woshar {57 [ 372630 | Grlll Frame - Lower
51618 x 5/8 58 | 37177 ngine Bare
27 {36221 | Mo, Keps 5/16-18 5 | 370 | Broke Red !u:lwt
2 | 373330 Plare 60 | 381178 Bar
20 1350262 | Scrow, Self-Topping 51024 x3/8  la1 | 353984 B 1 23/4
30 | 37119 Spring @ | 371431
5 | 31261 | Cover Pl & |




Your complimentary
Pn use period has ended.
Thank you for using

l-t C O m p ete PDF Complete.

Click Here to upgrad ‘
Unlimited Pages and E

TEUTERRRALLT SoTLAWN TRACTOR MODEL NUMBER L86IS6R]

ROPER RALLY 36" LAWN TRACTOR MODEL NUMBER L861S6RI

ROPER

i
il Ret.| Pant Ret. [ Part
o No.| No. | Port Name No.| No. | Part Nome
tod
' f 1 {371200 | Belt Guide 25 [ 371202 | Bushing
| 2 35922 Nut, Keps 5/16. 26 363124 Nut, Lock 5/16-1§
i r 3 368206 rew, Hex Hnd 5/!&1! : l /8 27 | 3n24) Mid Belt Guide
i 4 368205 Scriw, Hex ’k-‘ 6-18 x 7/8 28 355615 Not, K 16
! { ] 352859 Woodrutf <6 29 | 373275 Idlﬂ Spring
& |anzy d 30 3n23 Pedal Shaft
L ot 7 137238 | Trum 31 Cotter Pin 3/4
. ‘ | 8 l’"bﬂ, Flad Steel 328..750 2 a2 Foot Pedal
i 3 [ 371224 | Clurch Rod
[ 5 | sar | Eco8 34 | 371225 | Park Broke Rod
; 10 |3s3998 vuh.., rm s-..l 406-,750 35 371226 an
! 063 36 367365 ot Pad
it ' n nny 37 371222 P-lnl Pl
i 2 3 38 | 359476 Bolt, Cun[un 5/16
H I 311234 o) 39 | 368478 Nu Lock 5/16 x 11
u 357917 Sﬂ'w. Hex Hml ]/LZO x3/4 4 371199 edal Bracket
' 15 [371240 41 371204 Smkh Bracket
’ 1§ 373198 Pull- Engi: 42 [3mn Clutch Arm Assemb
0 [355838 | Squore Key 250x 4313255 | Cotter Pin 1/8 x
R 38735 Washer, Flat Steel 315 1.250 4“4 371195 pacer
x.201 45 37243 Clutch Arm Assembl
19 §3s8874 Screw, M«:l\m: w/Washer Nylon 46 353632 Washer, Flat Steel .
1 3/8-24 x 1 3/8 47 | 352379 Spring Pin 3/16 x 1
X 20 367400 Idler Puiley 48 37247 Blade Clutch Rod
i \ 2 345542 Boh, lht 'H-nd 3/5—“ x11/72 49 371248
" 22 |365543 Nut, Lo 50 371242 Clu!e,‘ Handle
2 371201 idler ﬂvut- 51 371246 Grip
u 351630 Bolt, Hex Head 5/16-18 x 3/4 52 | 373199 Spacer

TRANSAXLE PULLEY
6RO IDLER PULLEY TO ToP
GROOVE OF ENGINE PULLEY

ROPER RALLY 36" LAWN TRACTOR MODEL NUMBER L86156R1

Rel. ] Pt Ref. | Part
N;,' ! ::” :::. Name No. lo. Port Nome
ring 2

2 | 3613€2 | Drive Lud P... Vax11/2 A

3 {37209 | Spaerin 2 | 361342

4 | 37m2m0 2 371185

s 960 | Spring Pin 1/4 x 1 2 30 1362079 | Speing /4

§ | B | soingPin 3716 31 1 364606 | Bolh, Hex Head 1/213

n Gear 32 | 359164 | Washer, Flot Steel .515
3 |man o x.063
T 3| 360269 | Ko, Lock 17213

10 | 3s2912 :'u»zb;l, Flat Steel 765.1.125 3 1371179 | Racker ear Auvmily

1| 371208 | Steering Brocker 32| et [ bestn

12 | 371207 | Stoering Rod 37 37182

31371208 | Bushing 8 lam
u | sue 'u-her Flot Steel ,656-1.250 39 | 371184

w [371ies | T

15 | asamg u.m..- Flot Steel .630.1x.031
1 |35 | Rosher Flotss i 4136787 | Nur, Lock 5/16:24 R,F.
1 {3y | Bols Hex Heod x 42 | 358912 Bolt Mex Heod 3/8-16 x
B 393 (E Rm{ 344 5;-" £) 43 | 364605 olt: Hex Head 3/8-16 x

(L.
19 352966 w“v..., Fiot Siecl .765.1.250 4 |3ssen Vlalhe't Flot Steel ,405..
x

g!ll gg:g 45 [ 365543 | N, Lm mls (R.F.el
REEAS 4 |37 as
F E 47 |3mus
24 1 L
25 | 794126

(Tnmnh onduﬂl C-\P-ny)




Your complimentary

Pnr use period has ended.
O m p e e Thank you for using
PDF Complete.

Click Here to upgraa
Unlimited Pages and

JACKSHARL PULLEYS

BOTT|
o SNcne ey

ROPER RALLY 36" LAWN TRACTOR MODEL NUMBER L86156R1

Ref.| Pant Ref. | Pant
No. | No. | Port Nome No.| No. | PartName
1 |360m8 | Axte Boht ol (Spacial) FRE R Kesper - RM,
2 |3eaess 2 361306
3 [FA61 | PivetRed Assembiy 29 1354005 wnﬁ.., HietSieal 40
4 |365543 | b, Rylok 3/8-16
5 1371720 | Housing w/Silk sm....., 0 |srae | Shonsel
& |367337 | Piver Rod Suppart 1 |371276 | Housing Bracket - L.H
7 |3s6238 | Balr, Cerige 3/16.18.x 5/8 2 (371277 | Housing Bracket - RH
& 1368478 | Nu, Lock 5/ 33 [371275 | Jockshaht Assembly
9 372937 | Quadsan Am-uy 4 (371575 | Pla
10 1371661 | Rod 365542
M 371673 | Plunger Cop 364605
12 350806 | Weshes, Fiat Steal .328-.750 362828 | Belt
x 371523 | Brake Spring Assembly
13 352870 | Spring Pin 1/8x 5/8 ansz er
14 |371é58 | Plonger 371525 | Broke Rod - L.H.
15 |371869 ring 371524
16 (354960 [ Speing Pin 1Vax 1 1/2 32655
1713711300 | Adjustmant Rod 4 |37s29
18 371301 | Tevanion Inss
19 | 32947 | ComerPin3/4 3624
20 [362336 | Nur, Lock 3/8-16 371526
21 1371672 | Grip 371555 { Hinge Rod
351 Botr, Hox Haod 5/16.16 x 3/4 359476 | Boly, Carrioge 5/16-18
23 1371616 | Spocer ey | suid
24 311297 | Parsl 371285 | Bl
58 {37015 | pereiel Rk Assembly aemase ::.»...M:I;v Steet %0
25 371298 | Balt Kespr - LH. rew, Machine w/Loc|
re Nylon'3/8-24 x 7/8
-

ROPER RALLY 36" LAWN TRACTOR MODEL NUMBER 1861561

ROPER RALLY 36" LAWN TRACTOR MODEL NUMBER 186156R1

Ref.| Part Ref.{ Part

No.{ No. | PortMNome No.[ No. |Part Name

1 | 3meer iton S0 Tnc, s R.l. #3.4,5) |18 (362707 | Hose Clam

2 1353848 , Flat Steal x 031 19 1371979 | Foel Filter

3 (367788 | Lotk Warhes averit oo 58 2 Insert Starter Handle

4 |367759 | Nut, Hex 5/8.32 (See En, u» an List)

5 1367760, | Key Ser {Pair) 2 Starter

6 |3N718 | Wire Aszembly (Sea En.n.. an List)

7 (371702 | Wire " 2 (373349 | wire A

8 1371220 | Switch - Intarlock B 343174 | Wire

9 | 361307 | Screw, Hox Heod Tepping 2% Cap (See E..,x.w Parts List)
21024 x |/z 2 Mutfler Assembly

10| 354509 | Net, Keps =10-24 (See

N [ 371523 | Wire A-u.u, 2%

g (T | B ”

t (See Engine Parts List) x Hoad Ca,

1 | 3231 | e Keaper® J Fidie e

15 ] 350902 | Washer, L.:u/l {See Engine Parts List)

16 1371232 | Screw, Hex Heod Thieod Form 28 Engine - Model VM80.150059
:/un T e, (Tecumseh Products Company

” Pipe Nipple 3/8 373331 | Parts Liat - Owner's Manvol
(See Engine Ports l.m)




-@PIIF

_’5_ omplete

Click Here to upgi

Unlimited Pages a

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

TRANSAXLE NO. 794126

MODEL NUMBER: 143.649

TRANSAXLE NO. 794126

MODEL NUMBER: 14
Ret.| Pat Ref. | Part
No.{ No. Part Name No. | No. Part Name
794126 | Complete Transxle 44 | 778024 | Gear (16 teeth)
1 790063 | Case Assy., Tranmxle (Incl. 45 (778057 | Gear, Bevel (33 teeth)
Nos. 2, us) 46 | 776138 . Shifte
2 | 780086 g, Needle 47 | 7780 Gear, Shifting (2nd &
3 { 780059 | Bearing, Bronze 48 | 778059 | Gear, Shifting (1st &
4 { 180060 ne-m;,mnu 49 | 778060 | Gear, Spur (12 teeth)
z mm H.Be-rm: 50 | 778061 geg-r. ut‘:;wn ral
te Auy, Cester (Incl
2 | 20008 Nm.‘:lrly ¢ 51 | 778062 g:‘-;’. Countershaft
2 g, Bronze
8 [ 772042 | Cover Assy., Transaxle 52 { 778063 | Gear, Countershaft
(Incl. Nos. 3 & 9) th)
9 | 780063 | Bearing, Needle 53 | 792034A Key, Countershat
10 [ 778053 | Gear Asay., Differential 54 | 778064 | Gear, Reverse Idler
(Incl. No. 11) 55 | 776057 | Shaft, Reverse Idier
11 | 780084 ing, Bronze 56 | 786036 | Spacer, Reverse Idler
774221 | Axle, Left hand 57 (784087 | Stop, Shifter
13 [ 774220 | Axle, Right hand 58 (788033 | Gasket, Case & Cover
14 | 778067 | Gear, Bevel 9 [788003 | Gasket, Shift lever hou
15 1778068 | Pinion, Bevel 3 |780071 | Bearing, Thrust
16-{ 786034 | Pin, Drive 54 (780072 | Washer,
17 | 780065 | Washer, Thrust 55 (780073 | Washer, Thrust
18 |780001 | Washer, Thrust A[780093 | Bearing,
19 1788038 | Ring, Snap 92035 | Ring, Snap
20 | 792040 | Pin, Roll 02 Pin, Dowel
21 | 786035 gnegeNA-w.. Countershatt 88043 | Seal, Oil
. No. 88009 | Seal, Oil
B e | Sy e o | B8
71 (792036 | Screw, Flanged hex |
25 . Shift (1st & i 74-20 x 1-1/4
n.)v.) (incl. Nos. 26 thru 72 (792007 | Screw, Sockel, Bdi ¢
/4-20 x
26 | 784004 | Fork, Shitt Screw, Hex hd., 5/16-18
27 |784083 | Rod, Shift 792029 | Lockwasher, 5/16"
28 Spring 792039 ug, Pipe, 1/8"
792004 | Ball, Steel 776108 | Shaft, Input
30 1792017 | Ring, Snap 78077 | Pinion, Input
31 784084 | Rod Shift (2nd & 88040 | Ring, Retaining
&d) (lnc] No-.%%. 29, ki 0006 , Brake
80 [ 790007 , Brake
32 81 | 790005 | Holder, Brake pad
33 | 784364 Assy., 90004 | Lever, Brake
ey (Incl. Now S 39) 83 | 792076 | Washer, Flat
34 | 784088 using, Shift lever 84 | 792075 t, Lock
35 | 784094 smmnu 85 | 792073 w, Hex p, 1/4
36 | 784285 uver.snm L1748 et gtmmn
792016 | Ring, Snap 85A| 792085 Hex hd. cap, 1/4
58 | Tom00s Ring, lemhrdmm::. f
39 B, e 86 | 790009  Disk,
10 | 778102 & Gear Assy., 87 1792045 Key, Woodrutt No. 61
(incl. Nos. 76, 17&13)
42| 7820364 Nnu:g). Assy., Axte (] rb;.o’rn 1: The No. 760c
aring and seal assy. can
4241 782043 | Housing Assy.. Axle (Incl. used fm".cmﬁugly -
No. 43) the npmle o. 5301
43 | 780091 | Bearin, Seal Assy., aring and the te
Beedle fs« Note 1) 788045 seal. .
434] 530105
358 08083 | S
Revised 82:

FOOT PEDAL
INTERLOCK

WIRE ASSEMBLY NO. 373349

WIRING DIAGRAM

BLADE

INTERLOCK

17



Your complimentary
use period has ended.
Thank you for using
PDF Complete.

PO

= Complete

Click Here to upgra‘ :

Unlimited Pages and E e

} 8H.P. ROPER RALLY LAWN TRACTOR MODEL NUMBER L86356R

REPAIR PARTS

SH.P. ROPER RALLY LAWN TRACTOR MONEL NUMBER L86356R

Part Nome

Ref.
No.

Part
No.

Remote Control Assambly
(Incl. Ref, 12)

nob - Remate Control
Screw, Machias Phil, #10-24 x 1/2
Speed Nut #1024

Decal, Dash - RH.
Decal; Dash - LH.

Decal, Dash - lnstructions
Tonk Clamp

Boly, Hex Head 1/4.20 x 3/4
Nut, Lock 1/4-20

Bolt, Hex Head 5/16.18 x 3/4
ock 5/16-18
ort

234

R
m

7214
3nas

54!
7119
371261
e
373351
37233

Foot Rest Pa

Dacal - Clutch and Broke
Nut, Keps 5/16.18
Seat Assembly
Hex Hood 1/2-13 x
v, Flat Steal 5311

x .12

Washer, Lock 1/2

Number Plate

Scrow, Seif-Tapping #10-4
at Sprin

Cover Plate

Screw, Hex Heod Thread ¢

5/1618x 1/2

Chassis Cover

Chassis

Battery Cap

Axle Strap

Bolt, Hex Heod 5/16.18 x

Clamp

Transoxte Support

Bols, Hex Head 3/8-16 x 1

Hut, Lock 3/8-16

Support

ow
Washar, Flot Stael .375-1,

i
i
i

P
©
4

/ >
TRANSAXLE PULLEY

7O 1DLER PULLEY TO TOP.
GROOVE OF ENGINE PULLEY

aa

8H.P. ROPER RALLY LAWN TRACTOR MODEL NUMBER L86356R

ef.] Pont Ref. | Part
No.| No. Part Nome No. | No. Part Name
1 1 3m200 | Beatr 23 | 351630 | Bolt, Hex Head 5/16-18 x 3.
2 | 354922 | Nur, 5/16-18 24 | 371202 | Bushing
3 | 368205 | Screw, Hex Head w/Washer 25 | 363124 | Nut, Hex 5/16-24
51618 x 7/8 26 | 367400 | Adler Pulley
4 | 368206 | Screw, Hex Heod w/Wosher 27 | 365542 | Boir, Hex fleod 3/8-16x 1 1
5/16-18 x 1 :‘/l 28 | 365543 | Nut, Lock 3/8.16
5 | 352859 [ Key, Woodruff 561 373275 | Idler Spring
& | 3N234 | Pulley - Transaxle 371221 | Foot Pada
7 | 35717 | Screw, Hex Head 1/4-20x 3/4 1| 371223 | Pedal Shaft
8 | 31240 | Bale 371224 lutch Rod
9 {37241 | Mid Belt Guide 371225 | Pork Brake Rod
10 | 355615 | Nut, Keps 3/8-15 371226 | Grip
11 {37523 | Puliey, Engine 371222 | Pedal Plate
12 | 365083 | Key, Woodruff s 359476 | Bolt, Carrioge 5/16.18 x 3/4
13 | 368874 | Screw, Machine w/Washer 368478 | Not,'Lock 5/16-18
Nylok'3/8-24 x 13/8 367365 | Foot Pad
14 1362735 | Washer, Flot Steel 375-1.250 371199 | Pedol Bracket
x.201 712 Switch Bracket
15 | 371237 | Brake Red 3791 | Clotch Arm Assembly
16 | 32347 | Con 4 371195 | Spacer
17 | 371238 32655 | Cotter Pin 1"
18 998 371248 | Spring
| & 373231 | Blode Clutch Rod
19 1350906 | Washer, Flot Stee} ,328-.750 353 Washer, Flat Steel .531.1 x .{
x 063 373229 | Clutch Arm Assembly
371239 | Brake Spring 352379 Spring Pin x1
21 6 | Not, Lock 3/8-16 32454 | Cotter Pin 3/4
371201 | Idler Bracket 371242 | Clutch Handle
371246 | Grip




paeaC

PDE

omplete

Click Here to upgraa

Unlimited Pages an

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

36356R

|
i
|

i B

SH.P. ROPER RALLY LAWN TRACTOR MODEL NUMBER 186356

Ref.| Port Rel.[ Pant
No  No. | Part Nome No. Part Name
11371989 1 insent Cap 77 | anes2
2 | 371935 | Steering Wheel 28 | 365139
3 | 371650 | Rim (RF..L.F.) (incl. Ref, 552) 2 | 39192
4 1371209 | Steering Shair 30 | 366e14
$ | 371210 | Bushing 31| 794126 saxle Assembly
& 1352379 | Speing Pin Stotted 3/16 -1 (See Poge 28and 29)
7 | 37171 | Pinion Tecumaeh Products Compa
3 | 354960 | Spring Pin Stoted 1/4x11/2 (Model 143.649)
9 | 371211 | Shaft Spocer 32 | 371267 | Knob
10 1352912 | Washer, Flot Steel .765.1.125 33 | 371185 | Steering Arm Assembly
x.127 34 136209 | Spring Pin 1/4 x 1174
n {mn 35 | 364606 [ Bols, Hex Hood 1/2-13 x 3
12 | 361382 | Drive Lok Pin 250 x 1.50 36 | 359164 | Wosher, Flor Stoel 515,87
B | 371206 | Steoring Brocker x.06
14 [ 351630 | Bols, Hex Hood 5/16.18 x 3/4 37 | 360249 | Net, Lock 1/2.13
15 [ 368478 | Nut, Lock 5/16-18 3 | 3y R or Assembly
16 1373306 | Stesring Rod 39 | 367151 | Rocker Bar Pivot
17 | 372589 40 | 371188 | Pivot Spacer
18 366506 | Bearing (R.F.-L.F.) 41 | 373236 | Kingpin Assembly - L.H
19 | 371208 | Bushing 42 | 373237 | Kingpin A iy
353462 | Washer, Flot Steel .656.1.250 43 | 373240 | TieRod
x.093 44 | 371182 | Bearing - Kingpin (RF..L.F
2t 1371219 | Drog Link 45 | 367892 | Nut, Lock 5/16-24 (R,F.L.|
2 Nor, Hex 3/8.24 46 { 355912 | Bolt, Hex Heod 3/818 x 3+
23 1371259 | Hub Cop (R.F.L.F. . R.R. L.R.) 47 | 365543 | Nut,'Lock 3/8-16 (R.F.L.F
24 [ 352913 | E-Ring 3/4 Shaft (R.R..L. 48 | 364605 | Bolt, Hex Head 3/8.16 x 1 (
RF.LF) 49 | 355611 | Washer, Flet Steel 405..860
25 1352966 | Wosher, Fiot Steel .765.1.250 x.172 (L.F.]
x 060 (R.F.-LF.. RRLR.) 50 | 370651 | Tire (15% 6.00 x 6) (R.F.-L.
26 | 371653 | Tire (18 x9.50x 8)
(R.R-LR)

INSERT REPLACEMENT SHEETS TO OWNERS MANUAL
8 HP ROPER RALLEY TRACTOR MODEL NUMBER L84356R
ISHEETS 24 and 25)

{FOR REPAIR PARTS ORDER FROM THIS REPLACEMENT SHEET)

n
3{ F~n

JACKSHAFT PULLEYS
TO BOTTOM GROOVE.
OF ENGINE PULLEY

4“4

INSERT

REPLACEMENT SHEETS TO OWNERS MANUAL
#HP ROPER RALLEY TRACTOR MODEL NUMBER L8§356R

{SHEETS 24 ond 25)

(FOR REPAIR PARTS ORDER FROM THIS REPLACEMENT SHEET)

Pan Ref.| Pan
No. | Part Name No.| No.

1 8 | Axte Bolt (special) 28 | 371525

2 | 363655 | Gouge Wheel 2 | 3715 »

3 371611 | Pivot Rod Assembly 30 | 32 Cotter Pin 1/8x 1

4 | 365563 1 Net, Nylok 3/8.16 31 | 371297 | Parallel Link

s gz"a]v;; Housing w/Silk Screaning 2 | mns Parallel Rod Assembly

ivot Rod Support 3 | 351630 | Bolt, Hex Heod 5/16.-18 x 3/4

7 | 366238 | Bolr, Corrioge 5/16.18 x 5/8 371616 | Spacer %
& £368478 | Nr, Lock 5/16.28 3 | 3729

i 8| ;

7 | 361306 arciage 3/8.16 x 3/4
N 137168 | Planger Cap 38 | 354005 o, Flat Sieel .405..8
12 1 350806 | Wosber, Flot Steel .328..750 x.095 A28
x.063 39 [ 371278 | Chonnel

13 { 34960 g Pin - Slotted 1/4 x 11/2 40 | 371276 | Housing Bracket - L.H,
1 | 3ness ger 41 1371277 | Housing Brackes -

15 | 37 42 | 371647 | Housing Ski

16 | 352870 | Spring Pin 1/8 x 5/8 43 | 374014 | Swoy Choin

17 [ 311300 | Adjustment Rod 44| 3831, Nut, Lock 5/16.18
18 13721300 | Tewm 45 | 371529 | Dischorge Guard

19 | 32947 | Corter Pin 3/4 4 | sz ket - Discharge Guord
20 136336 | N, Lock 3/8-16 47 [ 371526 | Spring - Discharge Guard
2 | 37672 | Grip 371555 | Hinge Rod

N5 | Jockshofs Assenbly 362828 | Bely
371575 | Plate

Blade
367354 | Wosher, Flat Steel .390.2.38 x .
367676 | Screw, Machine -;/;.-d Wosher

7
;; 365542 Screw, Hex Head 1/4-20 x 1 1/2
Nylon 37824 7

Bols, Hex Heod 3/8-16 x 1
Brake Spring Assembly
Spocer

nsz 53 | 374012 | Skid Bar
54 | 351447 | Screw, Machine 5/16.18 x 7/8
55 [ 354922 | Nut, Keps 5/16.18
56 | 39170 Assembly Package




paeaC

PDE

omplete

Click Here to upgraa

Unlimited Pages an

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

SH.P. ROPER RALLY LAWN TRACTOR MODEL NUMBER L86356R

ef.| Part Ref.| Part
Mol Mo | PortNome No.| No. | Part Nome
T [ 360941 | Bulb - Headlight Sealed 28 | 367187 | Battery Rod
eam <4406 29 | 370372 | Batsery Peck
2 Heodlomp Support 30 | 370456
3 | 365421 | Screw, Machine #10-24 x 1 31 | 371984
4 Nut, Lock 1024 32 | 371231 | Belt Keeper
5 | 371706 | Wire Assembl 33 | 350902 | Washer, Lock 3/8
& 1 | Light Switch (incl. Ref, 57) 34 | 371232 | Screw, Hex Heod Thread |
7 Knab, Switc 3/8.16x11/4
8 | 371670 | lgnition Switch (incl. Ret. 59, 10, |35 8 | Muffler A
11,13, 14, 15) 36 | 372110 | Moffier Extension Asse
9 | 360949 | Serew, Machine e832 x 1/4 37 | 353984 | Bolr, Hex Head 5/16-18 x
10 | 367757 | Wosher, Lock Internal Tooth #10 38 | 354922 | Not,'Keps 5/
1| 367756 | Screw $10.32x .31 39 144 aust Gasket
12 | 353848 | Washer, Flot Stael .640.1 x .063 40 | 370541 | Scraw, Machine Hex Head
13 | 367758 | Wosher, Lock Internol Tooth 5/8 1/4-20 x 5/8
14 | 367759 | Ro, Hox 2 41 | 35081 | Lock Wosher 3/8
15 | 367760 | Key Set (Pair) 42 | 372112 | Heat S}
16 { 371927 | Wire Horness 43 | 373381 | Hose Clamp
17 | 371220 | Switch - Interlock 44 | 371979 | Fuel Fitter
18 | 361307 | Screw, Hex Head Topping 45 | 371382 | Pipe Nipple 3/8x 3
1024 x 172 46 1 371679 | Washer, Oil Fil
19 | 354509 | Not, Keps 21024 a7 Plug Dicin (See Engine Pe
20 | 371521 | Wire Assembly 48 | smam | ol
21 | 321719 | Wire Assembly 4 Plug, Oil Filter
22 | 364903 | Wire Assembly (See Engine Ports List)
23 | 343174 ire Ti 50 Engine - Mode! 191707
g gm}){ . gviggxl-und Stratton (8.0 H.
ist - Owner's Manuc
26 | 357231 | Wing Nur 17430 B8 | o lisk= Oumer's M
27 | 353847 w"z')%" Flat Steel ,265..750

TRANSAXLE NO. 794126

Revised 8-24-78

20 -

JRANSAXLE NO. 794126

MODEL NUMBER: 1

Ref.| Part Ref.| Part
No.| No. Part Name N No. Part Name
794126 | Complete Transaxle Gear (16 teeth)
1770063 | Case Assy., Transaxle (Incl. Gear, Beve! (33 teett
Nos. 2,3 & 5) Shaft, Shifter & Brak
2 (780086 | Bearing, Needle Gear, Shifting (2nd
3 (780059 | Bearing, Bronze Gear, Shifting (1st «
4 | 780060 { Bearing, Bronze Gear, Spur (12 teeth
5 | 780061 ing, Bronze 50 (778061 | Gear, Countershaft
6 | 786033 | Plate Assy., Center (Incl. {38 teeth)
Nos. 4 &17) 51 [ 778062 | Gear, Countersha
7 | 780062 [ Bearing, Bronze teeth)
8 |772042 | Cover Assy., Transaxle 52 (778063 | Gear, Countersha
- | (Incl. Nos. 3 & 9) teeth
9 | 780063 | Bearing, Needle 53 | 7920344 Key, Countershaft
10 778053 | Gear Assy, Differential 54 | 778064 | Gear, Reverse Idler
(Incl. No. 11 55 | 776057 | Shaft, Reverse dler
11 | 780064 | Bearing, Bronze 56 | 786036 | Spacer, Reverse Idler
12 | 774221 | Axle, Left hand 57 [784087 | Stop, Shifter
13 (774220 | Axle, Right hand 58 |788033 | Gasket, Case & Cover
14 1778067 | Gear, Bevel 59 (788003 | Gasket, Shift lever
15 | 778068 | Pinion, Bevel 63 (780071 | Bearing, Thrust
16 786034 | Pin, Drive 64 |780072 | Washer, Thrust
17 1780065 | Washer, Thrust 65 1780073
18 | 780001 | Washer, Thrust 654780093
19 (788038 | Ring, Snap 66 |792035
20 (792040 | Pin, Roll . 67 786026
21 [ 786035 | Sleeve Assy., Countershaft 68 (788043
(Incl. No. 22) 69 |788009
22 {780066 | Bearing, Bronze 70 |788035
23 | 776090 | Shaft, Idler 71 |7920:
25 784079 | Rod Assy, Shift (Ist &
Bev) (Incl. Nos. 26 thru 72 | 792007
26 | 784004 | Fork, Shift
27 | 784083 | Rod, Shift 4 |y
28 1792003 | Spring 75 | 1792039
29 | 792004 | Ball, Steel 76 | 776103
30 1792017 | Ring, Snap 77 1778077 | Pinion, Input
31 | 784084 | Rod Assy., Shift (2nd & 78 [ 788040 | Ring, Retaining
3rd) (Incl. Nos. 26, 28, 29, 79 | 790006 | Pad, Brake
30 & 32) 80 1790007 | Piate, Brake pad
32 | 784085 , Shi 81 [790005 | Holder, Brake pad
33 | 784264 | Lever & Housing Assy., 82 | 790004 | Lever, Brake
Shift (Incl. Nos. 34 thru 39) 83 | 792076 | Washer, Flat
34 | 784088 | Housing, Shift lever 84 {792075 | Nut, Lock
35 | 784094 | Keeper, Shift lever 792073 | Screw, Hex hd. cap,
36 [ 784266 | Lever, Shift x1-1/4 thr'd forming
37 | 79: Ring, 85A( 792085 | Screw, Hex hd. cap,
38 |792001 | Ring, Quad X 2-1/4 the'd forming
@ jToa00 | B gs 739048 EE"'&?J&“N 6
40 | 776102 | Shaft & Gear Assy., Input Yy Ll
(Incl. Nos. 76, 77 & 78) RS | AAE06 | Breess
42 | 7820364 l}-,loll;i;g Assy., Axle (Incl. NOTE 1: The No. 7
0. 43) bearing and seal assy.
424] 782043 | Housing Assy:, Axle (Incl. used " interchangeabl;
No. 43) the separate. No. 3
43 [ 780091 | Bearing & Seal Assy., bearing and the separ:
Needle (See Note 1) 788042 seal.
43A] 530105 | Bearing, Needle 5
43B) 788042 | Seal, Ol
Revised



£ _Comp

PDE

lete

Click Here to upgradi

Unlimited Pages

and

Your complimentary
use period has ended.
Thank you for using

PDF Complete.

WIRING DIAGRAM

8H.P. ROPER RALLY LAWN TRACTOR MODEL NUMBER LB6356R

IGNITION SWITCH

anne
ASSEMBLY

HEADLIGHT

Aunve
000000

-<‘¥
£8
et
o
9z
¥
]
m =
2
<4
= 0
2=z -
g2
> & 3 |la
Pl 3 |l =5
o Eg o oy
= ZE
z5
= — &9
52
<a

CHASSIS
GROUND

i

364903

JLADE
INTERLOCK

ROPER 36" LAWN TRACTOR 8.0 H.P. ELECTRIC START MODEL NO. LB217AR

' A

REPAIR PARTS

ROPER 36™ LAWN TRACTOR 8.0 H.P. ELECIRIC START MODE NO. L 821ZAR

Ref.] Port Ref.| Port
No.| No. Part Nome No.| Ne. Part Name
1 | 74666 | Remote Control Assambly 31 | 74583 | Foot Reat = RH.
(Incl. Ref. 12) 32| 709 |  Foot Rest Pad ~ LH.
2 | 61159 | Knob - Remote Control 3 | 73303 |  Foot Rest Pad - RH.
3 | 41945 | Screw, Machine Phillips 34 | 68306 | Decal ~ Clutch and Brake
35 | 7458 | Seat y
; :g; 3% 5;795 Balt, Hex Head 1/2-13 X 1
37 | 53084 |  Washer, Fict Stesl .531-
6 | 74598 | Decal, - RH. i SR
7 | 74599 | Decal, Dash - LH. 38 | 18810 | Washer, Lock - 1/2
8 | 74600 | Oecol, Dosh — Instruction 39 [ 74591 |  Number Plo
9 27 | Fuel Tonk r'j Scrow, Self-
10 | 74145 | Fuel Cap )
u Screw, Threod Cutting 1/4-20 | 41 | 73 Seat Spring
2| 24572 | Cover Plate
12 [ 74590 | Hood Assembly 4| 71263 | Screw, Hex Heod Thread Cutting
13 [ 71949 | Scrow, Hex Wosher Head 5/16-18X 172
5/16-18 X 3/4 44| 70607 | Cha
14 | 74399 | Nut, Lock 5/16-18 45| 79| Chor
15 | 74589 | Grill Frome 46 | 7007 | Battery Cap
16 | 74601 | Decol = Hood (RH.-L.H.) 47| 7077 | Decol, Chassis
17 | 75070 | Decal — Seat and Grill 48| 75078 |  Decal, Numeral
18 | 71177 | Engine Base 49 | 75075 | Decal, Reor
19 | 51630 | Bal, Hex Hoad 5/16-18 X 3/4 | 50 | 71198 |  Axle Strop
20 | 71190 | Broke Rod Bracket 51| 53068 |  Belt, Hex Hood 5/16-18 X 1
21 | 71178 | Rocker Bor Support 52| 71606 oap
2 | 53984 | Bolt, Hex Hoad 5/36-18 X 23/4 | 83 | 57944 | Washer, Flat Steel 312-.750 X
R i = LM s | 75m | Foewsaste Support
24 | 74584 | Fonder-L.H. reata
25 | 74585 Fendew - RH. 55 | 64605 Belt, Hex Heod 3/8-16X 1
26 | 74585 | Reor Cover Assembly 5% Mo, Lock 3/8-16
27 | 67818 | Nu, Lock 5/16-18 & | 7isor
2 | sae rew, Hex su;..i W/Washer ; 7205 o Hitch
6-18 X Washer, Flot Stee} .37
20 | 651 | at, Keps 57/16-18 e
30 | 74582 | Foot Remt - LM 60| s922| Net, Lok 81618




Your complimentary
use period has ended.
Thank you for using
PDF Complete.

PO

= comp lete

Click Here to upgrad

Unlimited Pages and E

L8217 AR

ROPER 36" LAWN TRACTOR 8.0 H.P. ELECTRIC START MODEL NO.

ROPER 36" LAWN TRACTOR 8.0 H.P. ELECTRIC START MODEL NO. L8217AR

Rel.| Pant Rel.| Part
No.| No. | PortNeme No. Part Nome
1 | 71200 | Bote Guide 2| 51630 | Bols Hox Head 5/16-18 X 3/4
» 2 | 5492 | Nun, Xaps 5/16-18 25 | 71202 | Bushing
3 | 68205 | Screw, Hex Hood W/Washer 36 | aoras | won I..cl } S/16-18
- /168X /8 27 | 62400 | Idiar Pul
: 4 | 68206 | Screw, Hex Hood W/Nasher 30 | 625da | o ok et ye-exiiz
{515 mX11/8 29 | 65543 | Noy, Lock 3/B-)
" § | 29 | Koy Wemint s 30 [ 73275 | Mdler Spring
6 | 7352 | Paliey — Tron 31 | 74893 | Foot Pedol
7| | Serew, s Tivanxvs |9 71223 | Pedol Shaht
8 33 | 74419 | Clutch Rod
5 | 71261 | Wid e Guide 34 | 71225 | Pork Buake Rod
10 | 51785 | Washer, Flat Steel 400-875X | 35 | 71226 | Grp
R 36 | 71222 | Padal Plate
10| 55615 | Hur, Keps 3/8-16 37 | 59476 | Boly, Carrioge 5/16-18 X 3/4
12 | 71923 | Pulluy - Eagine 38 [ 74399 | Not, Lock 5/16-18
13 | 65053 | Key, Woodioti 36 39 | 67365 | Foot Pad
14 | 68874 | Scraw, Machine W/Washer 40 | 71199 | Pedal Bracker
3/8-24X13/8 41 | 71204 | Switch Brocket
15 | 62735 | Wosher, Flar Steel 375-1250X | 42 | 71191 | Clutch Arm Assombly
201 43 [ 71195 | Spacer
16 | 73792 | Broke Red 44 | 2685 | Cotter Pin = 1
17 | 2947 | Cotter Pin - 3/4 4s | 71248 | s,
IRANSAXLE PULLEY 18 | 71238 | Tronnica 46 | 74474 | Blade Clutch Rod
TmANIAXIEPOIEY 19| 55998 | Wk, FlarSrel 406-750X | 47 | 53632 Weskur, Fla Sieal 531-1X
. ROOVE OF ENGINE PULLEY 20 | 50806 | Wesher, FlatSteal 328-750X |48 | 73229 | Clutch Am Assambly
ﬂ 4 | 52379 | Spui 16X 1
2 1 21 | 71239 | Brake Speing 50 | 71202
2 ey Lock 37216 51 | naas
23 | 71200 | dier

ROPER 36" LAWN TRACTOR 6.0 H.P. ELECTRIC START MODEL NO. L82I7AR

ROPER 36" LAWN TRACTOR 8.0 H.P. ELECTRIC STAIT MODEL NO. L 8217AR

Ref.| Part Ref.| Part

No.| No. Part Nome No.| No, Part Nome

1 750 Decal — hasers Cop 29 59192  Valve Cop (R.R.-L.R.-R.F.—

2 | 71269 L.F.

3| 7 | e - 66414 Key 3/16 X 2

T 562 | Nomar Fi rest 0 815X [ 31| pasy Assembly

658 {Ses Poges 28

5 | 50830 | Mot Lock 1220 umseh Products Co.)

6| 74579 | Stesting Shaht 32| 71267 |  Knob - Trans

7| 71210 | Bushing 33( 71185 | Stesring Arm Assembly

8 [ 52913 |. E—Ring3/4 Shoht 079 ( Spring Pin 174 X 1 !

9 | 74581 | Pinion Geer 38 Balt, Hex Head 1/2-13 X 3

10 | 74580 | Shoft 36| 6 Weaber Fla Sioal iy
1| 71208 | Bushing

12 | 69385 Washer, Flot Steel .632-150X | 37 | 60249 N-n Lock 1/2-13

12 | mn mbly

1B 2379 | SpeangPin36 X1 39| s

W 7z [ Ge 4| 7nss

15 L.d.r.- -2 41| 7236 bly - L.H.

16 | 7577 42| 73237 | Kingpin Assembly ~ R.H.

17 | 51630 B.l by s/u.u X3/4 (43| P20 | TieRod

18 [ 74399 | Moy, 'Lock 8/i6- | me2 n..m.. Kingpin (R.H.

19 | 74578 | Stesting & gn| N lock iy [LX Nt n )
20 | 53462 | Weher, FiotSheel 6561250 % | 46 | 86912 ( .) Hex Head 3/8-16 X 3/

21 | 72589 | Spring 47 | 65543 | Not, Lock 3/8-16 & i
22 | 52965 | Wosher, Flot Seeel 765-1.250 X | 48 | 64605 (l:n. )”ox Head 3/8-1

23| 71219 | DrogLink 49| ST | Vosher, Flet Stwet 405-.560 X
2| 61342 Yo Lock 37824 72 (L.F.)

25 | 74255 | Hub Cop (RR.-L.R-R.F.-L.F)| 50 | 7165 'rn- (l5 X 6.00 X 6) (R.F.-L.F.)
2| 71683 | Tie (18 X9X8 RR-LKY | 81 | 71650 [ Rim RF.-L.F.) (nel. Ret, 152)
27 { 71652 | Rim (RR- 82| 46506 | Bearing (R.F.-L.F.)

28 | 65139 :.;v; s... (n‘u.-l..l.-li...




Your complimentary

Pnr use period has ended.

g 3 / om p | ete Thank you for using
Eemad

PDF Complete.
Click Here to upgrad ‘
Unlimited Pages and E

RQ

IRef.| Part Ref.| Port
No.[ No. | Part Nowe No.| MNo. Part Nome
1 | 60838 [ Axte Bolt (Spacial) 30 [ 71522 | Spocer, Brake Spring
2 | 63655 | Gauge Whee! 31 | 71525 | Broke Rod - L.H.
] 3 [ 71671 [ Pivot Rod Assembly 71524
i 4 16553 | Moy, Lock 3/8-16 2655
! 5 | 79186 | Housing W/Silk Screaning 71297 ok
b 6 | 67337 | PivorRod 7295 | Rod Assembly
il 7 | 66238 | Boly, Camrioge 5/16-18 X 5/8 51630 Head 5/16-1;
] 8 174399 | Nov,Lock5/16-18 7616
i 9 | 72937 | Quadrant Assembly 71298
10 501om SrabuE 3 " - Tiae | mar 3/816)
i 1 her, Flot Steel 328750 X 13 olt, Carriage
‘ OF ENGINE PULLEY, | e a:; et Washer, Flat Steel .405.
{ i 12 {5490 ( Spring Pin — Slotred 1/4 X 11/2 095
! ! 71658 | Plunger 71278 | Channel
14| 7169 | Spring 71276 | Housing Bracket — L.H.
: 15 | 52870 | Spring Pin 1/8 X 5/8 71277 | Housing Brackat — RM.
7647 | sk

16 171300 | Adjusmment Rod
17 |1 7301 | Teunmion

18 | 2947 | Cotter Pin—3/4

19 | 62336 | Mo, Lock 3/8-16

20 [ 71672 | Grip

21 | 74014 | Sway Chain

2 | 62509 [ Screw, Mackine 1/4-20 X 1
23 | 65329 | Washer, Flat Steel 2661 X

51447 | Screw, Machine 5/16-18
54922 | Nut, Lock 5/16-18
74012 [ Skid Bar

74602 Discharge Guard

75086 | Docal — Discharge Guorc
71528 | Brocket — Discharge Gue
71526 | Spring = Discharge Guar
K 71555 | Hinge Rod

53838 | Nut, Keps 1/4-20
73558 [ Jockshaft Assembly

24

25

2 ate

27 | 65542 | Bols, Hex Heod 3/8-16 X : 12
2

29

REER LT T T ST 2838480 rRg

67676 | Screw, Hex Head 3/8-24
67354 [ Washer, Flat Steel 390~

84605 | Bols, Hex Heod 3/8_16 X 156

73559 | Broke Spring Assembly

ROPER 36" LAWN TRACTOR 8.0 H.P. ELECTRIC START MODEL NO, L8217AR ROPER 36" LAWN TRACTOR 8.0 H.P. ELECTRIC START MODEL NO. L 8217AR

Ref.| Part Ref.| Part
MNo.f No. Part Nome No.| No. Part Neme

1| €941 | Bulb - Heodlight Sealed Beam | 26 | 53847 Wosher, Fiot Steel .265.;
i 063

73025 | Headlamp Suppart 27| 67187 | Bottery Rod
9852

65421 | Screw, Mochine 21024 X 1 28 | 2 Battery Pack

53491 | Nut, Lock 710-24 29 | 70456 | Batsery Boit

54509 | Nut, Keps 21024 30 ) 75082 [ Belt Keeper

71706 | Wite Assembly 311 50902 {  Washer, Lock 3/8

73232 | Ignition Switch (lncl. Ref. -8, 32| 71232 | Serew, Hex Head Thread F
9,10,11) 3/8-16 X1 1/4

53848 | Wosher, Flat Steal 640-1X.091 | 33 | 74715 | hofiies Assembly
67758 | Washer, Lock laternal Tooth 5/8 | 34 | 53984 Bolr, Hex Head 5/16-18 X
8

67759 [ Nut, Hex 5/8-32 35 (54922 | Nut, Keps 5/16-1;
67760 Key Set {Pair) 36 | 72144 Elhﬂu!l’c.ll"
) 74922 | Wire Hamness 37| 70541 [ Screw, Machine Hex Head
71220 | Switch — aterlock 1/4-20 X 5/8
61307 | Screw, Hex Head Topping 38 5081 | Washer, Lock 3/8
710-24 X 1/2 39 | 74714 | Exhaust Tobe

53490 | Not, Lock 1/4-20 40 | 75180 | Oil Fisting

. N7 | Wire Assembly 411 73409 | Plog - Oil Filt

74331 | Wire Assembly 42 ot — Filler Plug

64579 | Not, Hex 5/16-24

RENNYBIZIES raczsen Nowawn

' 60836 | Wosher, Lock 202-350 X .062 | 43 | 73458 3/8
: 53899 | Not, Lock 10-32 4“4 Plug Drain (See Engine Part
73233 leoid List)
; 41945 | Screw, Truss Hood 110-24 X 12 | 45 Hose Clamp (See Engine Pa:
. Nut, Speed 110-24 Lisy)
u 2174 | Wire Tie “ Engine-Model 191707 (Bri
! 52231 | Wing Nut 1/4-20 and Sratton) (B.OH.P)

74604 Parts List - Owner's Manual




W POF
= omp lete

Click Here to upgi
Unlimited Pages

Your complimentary
use period has ended.
Thank you for using
PDF Complete.

TRANSAXLE NO. 794191 MODEL NUMBER: 143
Pl ekt Ll ol 3 L
TRANSAXLE NO. 794191 MODEL NUMBER: 143.658 Ref. | Part Ret. | Part
5 No. | Mo. Past Name No. | No.
o
o 704191 | Complete Transazle 434 | 7
".\‘A o 1 [ 770063 | Case Asy., Transazle (Incl. 4 | 778024
™ SN Nos. 2,34 5) 45 | 778087
A 2 2 | 780088 | Bearing, Needle 46 {776138
= 3 | 780069 | Bearing, Bronze 47 | 7780
f 4|7 Bearing, Bronze 48 | 778059
& | 780061 | Bearing 49 | 778080
6 | 786033 Plate Assy., Center (Incl. 50 | 778061
Nos. 4 &7)
7 | 780062 ing, Bronze 51 | 778062
8 | 712042 | Cover Assy. Transaxie
(inel. Nos. 3 & 9) 52 | 778063
9 | 790083 | Bearing. X
10 | 778083 ‘Assy. Difterentil | 53 | 7920344,
oet No. N 54 | 778064
n Bearing, Bro; 55 | 776067
y 12 | 774221 , Left 56 7860368
i 13 | 774220 | Axe, Right hand .57 | 784087
14 | 778067 | Gear, Bevel 58 | 788033
15 | 778068 | Pinion, Bevel 59 | 788003
] 16 | 786034 | Pin, Drive 63 | 780071
| 17 | 780085 | Washer, Thrust 78007
3= BN AL
19 i
2 | 79060 | Pinchol 66 792035
21 | 786035 | Sletve Amy., Countershatt | 67 786026
(Incl. 2 of No. 22) 68 788043
22 | 780066 | Bearing, Bronze 69 | 788009
28 | 776090 | Shatt, Idier 70 |788035
25 | 784079 Rod Assy., Shift (1st & n 79203
Rev.) (Incl. Now. 26 thru
30) 7z |1792007
26 | 784004 | Fork, Snife
27 | 784083 | Rod, suife 78 | 792037
28 | 792003 | Spring
29 | 792004 | Ball, Steel 75 | 792039
30 | 792017 | Ring, Snap 76 [776103
31 | 784084 | Rod Asy., Snift (2nd & | 77 | 778077
3rd) (Incl. Nos. 26, 28,29, | 78 | 788040
30 & 32) 9 | 790006
32 | 784085 | Rod, Shift 80 | 790007
34 | 784088 | Houting, Shitt lever 81 | 790005
35 | 1784094 | Keeper, Shift lever 82 | 790004
36 | 784 . Shitt 83 792076
37 | 792016 | Ring, Snap 84 | 792075
38 | 792001 ;) Quad 86 | 792073 | Screw, Hex hd. cap, 114-2
39 | 792049 Drive - | x11/4 thrd formi
42 82036A| Housing Assy., Axle {Incl. 85A | 792085 Screw, Hex hd. ap, 1/4-2
Nos. 43 & 434) £ 2174 thrd forming
42A| 782043 ing . Axle (Incl. 86 Disk, B
Nos. 43 & 43A) 57 [ 19043 | Key: Wooirtt No. 61
43 | 530105 88 Spacer
Aauve
z
8
N
= o 5 wg
< a3
o a3
o o <o
o &3
< S vo
= > a 4
] ] 1) 2
[ - < = F3 a
z El 3 > = z
— % | = s
2 { 3 z ¥
[ -]
) £ 9
z H ]
x - z
28 I =
zZs -
2% § i g ¥ 8 2
< & S = 2
a Q 3 o
L] g 2 H
% i ;I HE H -] °
N SHI 8 .
151 e < &
: HEHE: 2 H
: (PRI Y 2
2 RIS 3
= Ix L ES =
o <¥ el 4
a 29 & -
] : E ; ¢
= o S 28
= oz z -~
- * g 5%
& ame 8 H
v -k
3 x5 : @
1] MOTHA of s S
o -1 z3
@ < 7]
zZ ] o
i Z3 = -
4 = =8 = o3
° 2a z <w
@ : 3 5
4 ] K < =
N g % z - % &
2
£ 3 £ S
z - =
H S
; s 2 %
s N
3 N33u9 z =
3 = 2
g SIHOTIQVIH ]
2




Your complimentary
use period has endep’.
Thank you for using
PDF Complete.

2 3 (I),rgg!:lete
B

Click Here to upgraa !
Unlimited Pages and

TRANSAXLE pyL1ey
3 {5, 10 IDLER PULLEY 10 Top
LI xOONELY ENGINE PUL Y
2

Remots Contrel Anzamily
{incl. Ret, 3)

Knob - Conrol

Sctew, Machine Phil. < 10.24 x 12
ke ol 2%

Decal, Dush - r.1,

Dacel; Dosk - L }:

Decal, Dash ~ nstructions

Dash Ass, v

Clemp - Frel Faol

Bolt, Hex Head 1/4-20 x 3/4

Not, ‘Lock 174 20

Fuel Tonk

Y3

xle Strap
Bolt, Hex Head 5/
Ttansaxle Suppory
Hex Heod 3/
Lock 3/8-16

Fuel
o s

& Sa5raas

3

Chasis

Hood Assembly

Hood Insers

Nut, Keps 5/16-18

Headlight Suppor

Headlight Panel
"anel Frome

Rear Cover Assenbly
Bols, Hex Heod 571618 x 3/4
Nut, Lock 5/16.18

rew, Hex Heod w/Washer
5/16-18x 5/8

Not, Keps 5/16.18
§eu Rest - L,

LT

ngine Bosy
Rocker Bar Support
Bolt, Hox Head 5/15.
pacer

Brake Rod Bracket

00t Rest. R.H.
Foot Rest Pad . Ly,
Foot Rest Pod -
Decal . Clutch and Broke
Seat Assemly
Bolt, Hex Heod 1/2.13 x1
'I;h;r, Flar Steel 531.1,387

2

x.

BR233g9y

Beir v?““'s/x “ % Bushing
ut, Keps 5/16- Nut, Lock 5/16.18
’s;;-;hm; /P:.udv/'lnhv l.ll-r Puiley 5
x t, Hex Hood 3/8.16 1 1,
S, ' Head w/Woshey No Lok 35878 %16 %
x11/8 e Spri
ruff <61

4
$5tew: Mochine w/Washer Myten
3'8-2dx13/3

Wosher, Flat Steel .375.1,250
=201

Clutch Arm Assembly
Spacer

Spring
' Blode Clutch Rod
Flat Stee) 406750  .0s3 Clutch Arm Assembly.
Flot Steal 1328..750 x ‘03 Washer, Flat Steel .931.1 x 063
s ing Pin 3/16 x |
5 Hondl

ipting
') ute o

5
1dier Bracker 51 |3n2s | Gy
Boly, Hax Hoad 8/16.18 x 3/ ’

s:zeaa:an:sssa




Your complimentary
use period has ended.
Thank you for using
PDF Complete.

PO

= _Complete

Click Here to upgrad
Unlimited Pages and E

ROPER RALLY LAWN TRACTOR MODEL NUMBER LO63S6R1

16H.P.

10H.P. ROPER RALLY LAWN TRACTOR MODEL NUMBER LO6356R1

‘

Ref.| Port Ref. | Part

No. No. | Port Nome No. No. Part Name

1 | 301939 | tasent Co; 28 | 371652 | Rim (RR-L.R)

2 | 371935 | Sieering Wheel 365139 | Valve Stem (RR.-L

3 785 | Spring Pia Sloted 174 x 1174 359192 | Valve Cop (R,

N Steering 31 | 366414 | Squore Key 3/1

5 | 371210 | Boshing 32 | 794126 | Transoxle An.nhly (See Poges 28

6 | 352379 | Spring Pin Spiral 174 x11/4 and 29X(Tecumseh Prodycts

7 |3 | Fivon Company Model 143.649)

8 |37l | Sho 33 |371267 | Knob

I | et steet 7651125 x.127 | |33 | 71108 | Sweoving Arm Assembly

10 1960 Swmg PinStatted 14 x 1172 35 |364606 | B, ex Head 172 |3 x3

n | 371179 | Rocker Bar Asser

12 | 36762 ve m L 2 359164 | Wosher, Flar s'ul 415875 x 063
13| 3nags s ket 360249 { Not, Lock 1/2-)

u | 3N 367151 | Rocker Bar e

15 | 353848 Norhos P Seel 63012031 o |am Pivot Spacer

16 Bearing (RFLF 41 |371183 | Kingpin Assembly - L.H.

17 | 362079 Sprlu "w ¥i6x 42 [371184 | Kingpin Assembly - R.H.

B | 3712 371189 | Tie Rod

19° | 3534 ashar, Flot Seel .456:1.250 x 0% [ 124 | 367892 o, Lock 5/16-24 (R.F.-L.F.)
2 | 37219 | gL Link 355912 | Bolt, Hex Head 3/8-16 x 374 (R.F.)
21 | 36132 | Nor, Rex 18- 46 |364605 | Bolt, Hex Head3/8:16 x 1 (L.F.
% | 3160 | oy Hew 'k-i 5/‘&“ x3/4 47 355611 | Washer, Flot Steel 860 x .172
B |27 | Mo Lodt s (L.F.)

24 | 371259 | Hob U RR LR e |asssas N..., Lock 3/8-16 (R.F.-L.F.)

5 |33 | ERing bk R RE. | |8 |iie oring - Kinggin (R.F.-L.F.

F) 50 |371651 | Tiee (15 x 600 x L)
26 | 352966 wulm, Flot Steel .765-1.250 51 |371650 | Rim (R.F.-L.F.) Uincl. Ref. -52)
% 060 RRAR. - R.F.LF.)
27 37653 | Tire (182950 x 8) RR
I3

10H.P. ROPER RALLY LAWN TRACTOR MODEL NUMBER LO6356R)

JACKSHAFT PULLEYS
10 BOTTOM GROOVE.
OF ENGINE PULLEY

2

1OH.P. ROPER RALLY LAWN TRACTOR MODEL NUMBER LO6356R1

Ref.

o.w.,..u..._[z

Part Ref. | Part
No. | Part Nome No. | No. |Port Nome
360838 | Ade Nn 8 (371525 | Brake Rod - LH.
o Gouge 9 371524 | Broke Rod - R.M.
bl By A...,..u, : 0 | 32655 | Cotter Pin 1/8x1
65543 | M, Nplok 3/8.1 1 |371257 | Parallel Lin
371730 | Houss -ISvli Screening 372915 | Parollel Rod Assembly
367337 | Piver 351630 | Bolt, Hex Head 5/16-18 x 3/4
366238 | Bel, -f.'ur s/ls.ia x5/8 3 |36
368478 i, Lock 5/16- 35 371298 L.H.
372937 A.....bl, 36 |3n1299 H.
37 |361306 /816 x 3/4
38 | 354005 eel .405-.860
9 |a7ars nne
0 3711276 it n' Bracket « LH.
1 |371277 | Housing Bracket - R.H.
@ |3ge28 | Belr
3 1371647
359476 Bch, Canloqn S1e18x3/4
363124 | Nut, Lock 5
Cotter Pia 3/4 370947 | Discharge Gu.v
362336 |.Not, Lock 3/8-16 371528 | Bracket + Discharge Guard
71672 | Crip 371526 iy
30275 | Jockahalt Ausembly 7855
371575 n
Sw' Jox Hoad %uh V12 367354 Flot Steel ,390-2.38
371523 Bk s,..., A.....u, 2 | 367676 v, Mackine w/Lock Wosher
71522 | Specer Nylon 3/8-24 x 7




-gPIIF

Your complimentary
use period has ended.

Thank you for using
t C O m p ete PDF Complete.

Cllck Here to upgrac Lf

1OH.P. ROPER RALLY LAWN TRACTOR MODEL NUMBER LO6356R]

Ref.| Part
Port Neme No.| No. | Part Nome
Bulb, Hoodlight Sealed B %08 | Batery Red
i # |inst | A,
Heodlight Svppert 7 Assembly
Screw, Machine £10.24 x 1 2 |31 Tie
Not, Kops 910.24 77 |3n706 Assembly
Ignition S-M- Uncl. Ret, 27, 8,9) | 128 [ 371220 1 Switch Interlock
Wosher, Fi 8401 x 063 29 |361307 | Screw, Hex Heod Tapping
Werkar Lok e Fah 378 1024 x1/2
), oox 5/8 x 32 B |55 | Not Keps +10.24
Koy Ser tPeti) 3 |zl l.n eper
Wire Horness 2 [371232 | Screw, Hex Heod Thread Form
Fuse 20 ANP AR
Fose 30 AMP 3 1350902 , Lock 3/
Rectifl l.glm Assanbly 34 |3neu A-umbly
{Sva En m- orts List) 35 | 373200 1x41/2
w/Lock Wosher 3% Drain (See Engine Ports Li
tn, ey 37 {37as | Oil Fiting
38 371679 | Wesher, OW Fil
o on Heod 17420 £ 3/4 39 Plog, Oil Filler
Yo Lok 1/4-20
Lock Warher .202-350 x .062 4 |3n382 [ Pipe Nipple 3/8x3
Nﬂ, Lock #10-32 a9 362707 Hose Clomp
Nor, Lock 5/16-24 @ |371979 | Fual Filter
e :{Iv Ky 43| 373344 | Wire Assembly ”
u Engine Model VH100-149023A
Flut Steel 265750 (mm;» Products Company)
10 H.P.

373339 | Ports List - Owner's Manual

TRANSAXLE NO. 794126

21

MODEL NUMBER: 1&5

TRANSAXLENO. 794126
Ref.| Part Ref. | Part
No.| No. No. | No. Part Name
194126 xle 44 24 | Gear (16
1 {770 45 57 | Gear, Bever | (sa eetn)
46 776138 | Shaft, Shifter & Brake
2 { 780086 47 58 | Gear, Shifting (2nd & 3rc
3 | 780059 48 | 718059 | Gear, Shifting (ist & Rev
4 | 780060 49 | 778060 | Gear, Spur (12 teeth)
5 | 780061 778061 . Count
6 | 785033 (39 teeth)
51 { 778062 | Gear, Counteshaft (3
7 | 780062
8 | 712068 52 | 77806 | Gear, Countenbatt (2
9 : 53 (792034A Key, Countershaft
10 | 176088 54 |7 Gear, Reverse ldler
55 | 776057 | Shaft, Reverse Idler
11 | 780088 786036 | Spacer, Reverse ldler
12 | 774221 57 |784087 p. Shifter
13 | 174220 88 788033 | Gusket, Cise
14 | 778067 3 | Gasket, Shift lever
15 | 778068 780071 S
16 |7 64 (780072
17 | 780065 65 (780073
18 | 780001 65A]780093
19 66 1792035
20 | 792040 67 (786026
21 | 786035 68 |788043
69 788009,
22 1780066 70 |788035 | Seal, O
23 {776 71 (792036 | Screw. Flanged hex hd
75 | 184079 1/4-20 x 1-1/4
72 1792007 | Screw, Socket hd. cap
1/4-20 x 3/4
784004 73 (792037 | Screw, Hex hd., 51618 x
27 | 784083 74 [792029 kwasher, 5/1
28 | 792003 75 | 792039
29 | 792004 76 | 776103
30 | 792017 71 778077
31 [ 784084 | Rod A-y-. (2nd 1
ang) (lnd Nos. B. 28, E. 9
80 | 790007
32 | 784086 & o
33 | 784264 | Lever & Housing Asy.,
Shift (Incl. Nos. 34 thru 39) I92078
24 [ 184008 using, Shift lever 84 | 792075 | Nut, Lock
35 | 784094 , Shift Jever 85 | 792073 | Screw, Hex hd up. 1/4-2
36 | 784265 | Lever, Suift 85A] 792088 ‘“’"""
37 | 792018 | Ring, Sasp 5 x np. 142
87 | ta0e | B A & x2 Lz/umusmxn
99 | 792040 | PinDove 87 | 792045 | Key. Woodrur
40 (776102 Gear Asey., Input & e
(lnd Noas 76, qTE & ||
42 |782036A] Housing Assy., NOTE
) NOTE 1: The a e 78009
424] 782043 g Assy., Axle (Incl. fnmc |
b e _separate anm
43 | 780091 | Bearing & Seal Assy Lot """‘h'
Needle (See Note 1) 788042 e
43A] 530105 | Bearing, Needle
43B| 788042 | Seal,

Revised 8.24.



